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PART I: HEALTH PROFESSIONAL INFORMATION 
�
1 INDICATIONS 
�
��������
��) ��������������������������� !�� *�� �����������5��2�
�
Adults 
 
 Depression 

��������
��) �����������������������*�� �����������5������� �%���%����������5��5������  �9��
�����  -��B�9��"��������������  ������������5� ����������������������������� ������6���
�����  ���������� ��� �����,�������C!������ �!����-�

�
�������,�;������������!������� �!������������!���9���44�B��< "����������� �B���B����
�� ������ ���� �������������������������� ���������������� ������������������������%���,��
! �5!�����������!�����������%���"� !����  ��&����%��&������5������  �9�� �%���% -�

�
�B�9��"�,���! ���5�%��������&�������%������� "���� ��5�����& ����������!�����������%����
��9�����,����� ��������������9�������� ���%�-�

�
 Panic Disorder 

��������
��� �����������5������� �%���%����������5��5��������� �����"�B�������B����!��
�&������,��-������55�������5� ������������������������B� �� ��,�� �������(';B��<�����(#;
B��<����������������� ��5�������� �B������������ ������� ���5�������������&������	;���;��
��������-�
�
�����55����9���  ��5� ������������������������������&;���%�! ��5������� �%���%����������5��5�
�������� ������)�-�-"�5���%���������(#�B��< *��� �����,���� � ��%����������9��!��������
�����,�;���������������� -������5���"���������������5�  ������B�������� ����! ���
��������
��5����D������������� � ��!�������������������9��!�����������&;���%�! �5!���  �
�5�������!&�5�����������9��!����������-�

�
 Obsessive-Compulsive Disorder 

��������
��� �����������5������� �%���%����������5��5��, �  �9�;��%�!� �9���� ������)���*-�
�����, �  ��� ������%�!� ��� �%! ��,���D����������� �����! �9�"�%��<������� ���  ��&"�
��%�;��� !%��&"���� �&��5�������������5����&�B����������� ��E � ������������!���������
5!��������&-�
�
�����55����9���  ��5� ������������������������������&;���%�! ��5������� �%���%����������5��5�
����)�-�-"�5���%���������(#�B��< *��� �����,���� � ��%����������9��!�������������,�;
���������������� -������5���"���������������5�  ������B�������� ����! ����������
��5���
�D������������� � ��!�������������������9��!�����������&;���%�! �5!���  ��5�������!&�5���
��������9��!����������-�

�
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1.1 Pediatrics 
��������� �)F�(3����� ��5��&�*2���������
��� ���������������5���! ��������������!�����(3����� ��5�
�&��) ���8�:��
�
����
�����������
�"�� ���������"������������  ���������B����/���9��!����
�����%������������&� "�����!���&����5;��%G�3-#-(������������������9�� ���������� �?���������� *-�
�
1.2 Geriatrics 
��������� �)H0$����� ��5��&�*2��9�������5��%���������� �!��� ������D��������� !&&� � ������! �����
����&������������!�������� ��  ��������B������55������ ���� �5��������55����9���  �) ���8-(-4�
��������� *-�
�
2 CONTRAINDICATIONS 
 
 ��������
��� ��������������������������� �B������������ �� ���9�������� ���!&�����������

��&���������������5��%!������"�����!���&��������;%�����������&�������"������%��������5�����
���������-���������%�������� ���&"� ���0�����������	�"�����
���"���	�������
��
��
���I���
�-�

�
 Monoamine Oxidase Inhibitors 

�� � ��5� ����! "� �%���%� �5����"��������� ���9��,����������������������� ������9��&�
 �����������������������������%,��������B������%����%�����D��� ������,�����)	���*"�
����!���&����� ������9��	���"� ���&����������������9�� �,���	����)��9�� �,�������,������5�
%����%�����D��� ��;���	�*"�%����,�%������������6����"��������,������B������ �����9�� �,���
���; ������9��	��������%�������������!%����������)%���������,�!�*"�B������ ���	���-�
��%���� � ���� ������B����5���!�� ��� �%,���&����� ��������� �����%�-���%������� � ���9��
,�������������B�������������������  ��� ��!���&���%,����������%����B�������	�����������
������� �B�����9������������� ������!���������������  ����������9��,���� �������������
	���-���%���% ��5�����!&�������������,��B�������������������	��������!��2�
���������%��"���&�����"�%������! "��!����%����� ��,������B������  �,���������5�!��!����� ��5�
9����� �&� "�%������ ���! �����&� ����������!������5! ���"�������,�����"������D���%���&��������
���&��  ��&����������!%�������%�-������5���"���������
�� ��!�������,��! ������
��%,��������B�������	���"����B������(4���� ��5��� ������!��&������%����B�������	���-�
��%������"������� ��(4���� � ��!������� ���5������ ������!��&���������
�������%����,�5����
 ������&����	���-�

 
 Pimozide 

���������%������! ���5���������
��������%�6����� ������������������ � ����������
���������������� �,���� ��B����������� ����� %����%�6������9�� -����9�������5���%�6����
,�������������������%����� !������@�������9���������&���������� �9�����������%�� �
����!���&�Torsade de Pointes�) ���8�:��
�
����
�����������
�*-�

�
�
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3 SERIOUS WARNINGS AND PRECAUTIONS BOX 
�

Serious Warnings and Precautions 
�

������ ����� <��5� ��5;���%"����%��������� "� !�����������<��&�����,���9����B�������������  ��� �
! �-���� ����%��������������������  ���;��������������� �5������������B�� ����&�����5����%��&�����
�5��&�������;��������+��� !����������!&�� �����,���9��� �) ���8�:��
�
����
�����������
�"�
� ���������"������������  ���������B����/���9�����������%������������&� "�����!���&����5;��%*-��

�
4 DOSAGE AND ADMINISTRATION 
 
4.1 Dosing Considerations 
 
Switching Patients to or from a Monoamine Oxidase Inhibitor  
�
������ ��(4���� � ��!������� ��,��B������ ������!�������5����	��������������������5���������
B������������
�-������������"������� ��(4���� � ��!���,������B����5���� ������&���������
��
,�5���� ������&����	����) ���#���
����
�������
�*-��
�
4.2 Recommended Dose and Dosage Adjustment  
 
Depression and Obsessive-Compulsive Disorder 
� ������������ �;�� ��� ���������� ������ �,������%�� ��������9��������&���5�$';#''�%&+���"�
���� ���5�$'�%&+����� �����%%������� ��������������� �-�
�
Panic Disorder 
��������
�������%���� ��!���,������������B�������� ���5�#$�%&�����������-��5��������B��<"�����
�� �� ��!���,�������� ������$'�%&��������������������&����������,��������������������� ��� �-�

���������� �;�� ��� ���������� ������ �,������%�� ��������9��������&���5��
$';#''�%&+���-�
 
Titration 
��������  ���"����������������� �����"���&���!��������� ������� �&��%���,����� ��������5����
����������%���9�%����� ��, ��9��-�/� ����������%���<�����������%���� "� �����; �����
 ������������� %����9�� ����������9����5���������D�%������(�B��<��5�������������� ��&G�
��������&��"��� ������&� "��5�����  ���"� ��!���,��%������������9�� ��5������� ������B��<-��� � �
 ��!��������D�������%�D�%!%��5�#''�%&+���-�
�
����5!����������!������ ��� ��%���,����������!�����4�B��< ��5������%����������&��-������� ��&�
������ �&������������� ��������%����� ���������� �������������������%��������� ����������������
�5� �����55��� -�
�
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Maintenance 
�!���&����&;���%���������5�����������������"������� �&�� ��!���,��%�������������������B� ��
�55����9���� ������������� � ��!���,������������������  �  �����������%�������������5���
������!��������%���-�
 
Special Populations 
 
 Hepatic Impairment:�� �B����%����������%��������� "���������
�� ��!���,��! ���B����

��!��������������� �B�������������%����%����) ���8�:��
�
����
�����������
�*-�����
�55��� ��5� ���������������������������������� �B����%������������ �9������������
�%����%������9������,���� �!����-�

�
 Pediatrics (< 18 years):���������������� ������!�����6�����������������5�������������! �-�

) ���8�:��
�
����
�����������
�"�� ���������"������������  ���������B����/���9������
�����%������������&� "�����!���&����5;��%*-�

�
 Treatment of Pregnant Women During the Third Trimester:��� �;%��<����&������� �

�������������� �%��������� ��D�� ������ �����������������������"����� "������������B���
���������  ��� ����������������������%� ������9����9���������%��������� ���C!����&�
������&����� ������6�����"��� ��������� !�����"������!,��5�����&�) ���8-(-(����&�����
:�%��*-�:�����������&������&�����B�%���B���� �������������������������!���&�����������
���%� ���"���������������5�  ������ ��!�������5!������� ��������������������� < �����,���5�� �
�5������%���-���������������5�  ������%������ ������������&���������
���������������
���%� ���-�

 
Discontinuation of SERTRALINE Treatment 
��%���% ��  ��������B���������� ������!����������� �&�����!�������5� ������������������������
��9��,������������-�������� � ��!���,��%���������5������ ������������ �%���% �B����
�� ������!��&������%��������!���&��� �&�����!�����-�
�
��&���!������!��������������� ���9��� �9�����B��< ��������������,�!�����  ������� �
����%%������B����9�����  �,��-��5���������,��� �%���% ����!��5����B��&��������� ���������
�� �����!������ ������!�������5������%���"��� ������������ ��!���,��%���&����������,� � ��5�
�����������E ������������ ��� ��) ���8�:��
�
����
�����������
�"��������"��� ������!������
��%���% G�3-$��� �;	��<�����9�� ���������� *-�
�
4.4 Administration 
�
��������
�� ��!���,����%��� ������B����5������������������5���,���B���������9����&�%���"���"�
�5���%��� ���������������%�����&�� ��� ����"�B����,���<5� �-�
�
�
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5 OVERDOSAGE 
�
�5�#"#33��� � ��5��9���� ����9��9��&� ������������������������B����B����)������#'(#*"����������
B������������!& "�������B����#44��� � �B����5������!���%�-�
�
����� ���9��,���������������9��9��&��9���� � ��5� ���������"���������������%,��������B����
��������!& ����+����������-������5���"������9���� �&�� ��!���,�����������&&��  �9���-�
�
�������&� ������������9���� ���5� ����������������5��%�B�������������������9������ �(A-$�&-�����
��B� �����������5������� ���5��9���� ����9��9��&� ����������������� �8$'�%&-�
�
Symptoms 
��%���% ��5��9���� ������!��� ��������;%�������� �����55��� � !���� � �%�������"�
&� ������� �������� �!�,�����) !���� ���! ��"�9�%����&"���������*"������������"����%��"��&��������
������66���  "���D����"����������!��� "�������������&� �����!���&�@�;�����9���������&����������
Torsade de Pointes-���  �5��C!���������������B� ���%�-�
�
�������%����������9�� ���9��� ����������B���� �������������������������9���� ��) ��&������
%!���������!& *�����!�����������"������� �����,���"��=��!��������� �����"�5���&!�"��� �%���"�
,����������"�,!�����,������,���<"���%�"����9!� ��� "�������!%"�����!�������� "��������� ���"�
������� ���"�%�������������"������������ "� ��������� �����%�"� �!�������� ������-�
 
Treatment 
� ��,�� ������%��������������B��"������� !������C!�����D�&������������9����������"��5�
����  ���-�����9�������������"�B�����%���,��! ���B���� ��,����"�%���,��� ����%�����55����9��
�������9�&�"����� ��!���,����� �����������������&��9���� �-����!�������5��%� � �� �����
����%%�����-�
�
�����%����B� ����%���� !������9����������!����%��������&�����! ���5�����9�������������"�
&� �������9�&�������������� ��������������-�
�
�� �������9�&��B���������&�;,�������&� ������!,��B�������������������B�������������"��5�������"�
%���,�������������5����5��%��� �����5������&� ����"������� �%���%������������ -�
�
	��������&��5��������������%�����9����� �&� �� �����%%����������&�B����&������� �%���%�����
���� !������9��%�� !�� -�������������� ����5����������� �5��� �����������������������-�
�
�!������������&��9��!%���5��� ���,!������5� �����������������������"�5��������!�� � "������ � "�
��%����5! ���"������D����&������ 5! ��������!���<�������,���5�,���5��-�
�
���%���&��&��9���� �&�"�������  �,�������5�%!���������!&���9��9�%����%! ��,����� ������-�����
����������5�  ������ ��!������ ��������������&������ ������������������5��������������
��5��%������������������%�����5������9���� �-�
�
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����%���&�%�����5��� ! ���������!&��9���� �"�����������!����&��������� �����������������-�

�
�
6 DOSAGE FORMS, STRENGTHS, COMPOSITION AND PACKAGING 
 
Table 1 – Dosage Forms, Strengths, Composition and Packaging 
�

Route of 
Administration 

Dosage Form / 
Strength /Composition 

Non-medicinal Ingredients 

����� ��� !���+�#$�%&"�$'�%&"�
(''�%&� ����������

�����������"������ �"�	�&�� �!%����������
��������!%���!�����!�5���-������������"�����
��� !��� ���� �������������5����B��&�
�������������&������� 2�
� �
The 25 mg capsules:��J��1����B�K('"���J��
1����B�K0"��������"�������!%����D���-��
�
The 50 mg capsules: �J��1����B�K('"���J��
1����B�K0"��������"�������!%����D���-�
�
The 100 mg capsules: �J��1����B�K('"���J��
����K4'"��������"�������!%����D���-�

�
��������
��������� � �������������������������C!�9���������#$�%&"�$'�%&�����(''�%&��5�
 ���������-�
�
#$�%&2�����&����������� ������� !�� -�L����������M��9���L#$�%&M�����������������B����C!��
,���-�L����������M�� �!���������-�L�M�����������������B����C!�����-������������&����,���<���<-�
�
$'�%&2�����&����������� ������� !�� -�L����������M��9���L$'�%&M������������B��������C!��
,���-�L����������M�� �!���������-�L�M�����������������B����C!�����-������������&����,���<���<-�
�
(''�%&2�����&����������� ������� !�� -�L����������M��9���L(''�%&M����������������&�����C!��
,���-�L����������M�� �!���������-�L�M����������������&�����C!�����-������������&����,���<���<-�
�
Packaging 
��������
����� !�� ��������<�&������B�������&�;��� �����������������,����� ��52��
#$�%&2�(''�����(4''���� !�� �
$'�%&2�(''"�#$'�����(4''���� !�� �
(''�%&2�(''"�#$'�����3''���� !�� �
�
�  
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7 WARNINGS AND PRECAUTIONS 
 
General 
�
Discontinuation Symptoms2�������� ��!����������<��&���������
�� ��!���
���,���� ������!���
�,�!����"��!������� <��5��� ������!������ �%���% -����������%���������%����������� ����� �%����
����� ������!���������������������B������������  ������!&"���&���!������!��������������� ��
����������������,�!�����  ������� �����%%�����-�
�
:������ ������!��&������%���"�������� � ��!���,��%���������5��� �%���% �B�����%���,��
�  ��������B������ ������!������)�-&-"���66���  "��,���%�������% "� �� ������ �!�,���� �
)����!���&����� ��� �� �������������� ���<� �� ����� *"��&�������"���D����"�5���&!�"����5! ���"�
��������"����%��"���! ��"�9�%����&����� B�����&���������� �%���% �B�����%���,���5����������
 �&��5�������) ���3-$N�� �;	��<��N��9�� �N�������� *-���&���!������!��������������� �&���9���
 �9�����B��< "��������������,�!�����  ������� �����%%������B����9�����  �,��-��5���������,���
 �%���% ����!��5����B��&��������� ����������� �����!������ ������!�������5������%���"��� ��
���������� ��!���,��%���&����������,� � ��5������������E ������������ ��� ��) ���4-#�
����%%�������� �������� �&����=! �%���G�3-$��� �;	��<�����9�� ���������� *-�
�
Monoamine Oxidase Inhibitors2�����#���
����
�������
�-�
 
Use in Patients with Concomitant Illness2�����������D���������B���� ���������������������������
������� �B�����������������%������ � ��%��������  � �� ���%����-���!������ ���9� �,������! ��&�
��������
������������ �B������ �� � ������������� ��������!����55����%���,��� %����
��%�����%����� ��� � -�
�
Carcinogenesis�
����������&�������� �!��� ������;(�%���"� ��������������� � �!�����4'�%&+<&�����!�� ����� ��
�������������� ��������������������5���9��������%� ����%����%���-���9��������%� ���9����9����
9����,���������5� ��������! ����!����������������;(�%�! �-�������������� �&��5��������5���� ��
5�����& �� �!�<��B��) ���(0�
�
;���
�������O������1*-�
 
Cardiovascular 
��������������������������� �����,�����9��!��������! ������������������,����D��������������� �
B��������������� ������5�%������������5�����������!� ��,����������� �� �-��B�9��"�����
�������������&��% ��5�("''0�������� �B��������9��� �����������������������������!,��;,�����
����� �B�����9��!�������������������������������� ������������������������� ������  ��������B����
������9����%�����5������������ �&��5�����������,���%������ -�
�
��������,�;���������������� "�����5��C!������5�������������������,�������&� �)P($;#'�%%&*����
,��������  !���B� � �%��������������� ���������B����������� ��������������������������������,�-�
�
QTc Prolongation/Torsade de Pointes2�������������� �,������%�� ������������! ����
�������������;����������������&�������5�����@��������9���) ���3-4��,���%�����,��������
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������& 2��%�����&��"�������������%� ��������������@!��������9������*-��� � ��5�@���
������&����������Torsade de Pointes���9��,��������������!���&��� �;%��<����&�! ���5�
 ���������"�����!���&�����������!������ � -�
�
Torsade de Pointes�� �������%�������9������!����������������%��-����������"������� <��5�torsade 
de pointes������� � �B��������%�&���!����5�@���������&����������!����,��������!&-�Torsade de 
Pointes�%���,��� �%���%���������D����������,��������������� ���66���  "������������ "� ������"�
��� ��6!�� -��5� ! ������"��orsade de pointes��������&��  ����9������!����5�,�������������� !�����
�������������-�
�
����%�=�������5������� ����!��������������� �B������������ <�5����� � !���� ������%�����������  "�
�����%������%��������� �<��B�������! ���������������%,���������������� ��@�������9��"�����
�9���� �-�
�
��!����� ��!���,���D���� ���B���� ����������� ���� ���,������������� �B������������� ����� <��5�
@��������&����������!���&�,!��������%����������� ��B������� ! ����������,�������������� ����� <�
�5��D���������&�torsade de pointes��!���&������%����B������@��;������&��&���!&"�������������� �
B����������9� �!������ �� �����5�%������ ������5�@��������&�����"�������������� ���<��&�%������� �
<��B����������� ��@�������9��"�� ���������5���������� �B���������� ����� <��5�@��������&������
) ���$��Q��������G�>-4���!&;��!&������������ *-�
�
�� <�5����� �5���torsade de pointes��������&����������!�����������!��"�,!������������%�������"�����
5����B��&2�5�%����&�����G��&��0$����� ���������G�,� ������������&�������5�����@�+@��������9��G�
��� ������5�&�������9������ ��55�����&�������������������� ������&!�������������� "�� ���������
���&����������&�@�� �����%� G�5�%������ ������5� !����������������������F�$'����� G���������
�� �� ��)�-&-"�%����������� ���%��������5�������"����&� ��9��������5���!��"���5��9������!����
�����������"�������%�������"�����!������ � ��%��� �� �*G��� ������5��������%�� �)� ���������
9������!�����������%�� "��������5�,���������"��������������9�� ����5��%��������5�,���������*G�
�������������� �!�,���� �)�-&-"�����<���%��"�����%�&�� �%��"����������%��*������������� ������
�������������������������� �!�,���� �)�-&-"������&��� ����� *G�,�����������)F�$'�,��� �����
%��!��*G���!�����!����&������9��� �)�-&-"����������������� !,������������%�����&�"� ���<�"�
����������������!%�*G����,��� �%�����! G��!����%�����!�������-�
�
:������!& ������������&�����@��������9���������� ���,��"���������������5�  ����� � ��!���
��!� ���������������� ����������&��������!��������%��������� ��5�������������&� "�!��������&�
�� �� � ������� ����� ������������� ��������������� ������ <�5����� "���%�� �����������
������������!&;��!&������������ "� �%���% � !&&� ��9���5��������%��"��� <�%���&�%����
 �����&�� "�������������5��%����������9�����������! ���5�������!&-�
 
Dependence/Tolerance 
 
Physical and Psychological Dependence2�����������,�;����������"���!,��;,����"������%�6���
 �!����5�������%������9���,! �����,�������5� �����������������������"������6���%"������;
�%�����%��������!%�� "� ������������������������������������!��������� ���9�� !,=����9��
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�55��� ���������9���5��,! �����������"� !���� ��!������������!&���<��&"������B�����, ��9���B����
�����������B����!& -����%��<����&�����������D���������B���� ��������������������������������
��9����������!&; ��<��&�,���9���-�������%��� �!��� "� ��������������������������� �����
��%�� ������ ��%!��������,��,��!����;��<��)�����  ���*��,! �����������-�� �B���������
������9��
��!&"���B�9��"�����������5�  ����� � ��!�������5!�����9��!����������� �5����� ������5���!&��,! ��
����5����B� !���������� ���� ���"��, ��9��&����%�5��� �&� ��5���������
��%� ! ������,! ��)�-&-"�
��9����%�����5����������"������%����������5��� �"���!&; ��<��&�,���9���*-�
 
Driving and Operating Machinery  
 
����� ��������9����!&�%����%�����=!�&�%���"�����<��&"����%����� <��� "������������ � ��!���,��
��9� �������9�������9��&������������������&���6����! �%���������!����������������� ���,���
�������������������!&������%������� ������55�������%���9�� ���-�
�
Endocrine and Metabolism  
 
Diabetes/Loss of Glycemic Control2��� � ��5���B��� ������,��� �%�����! ���9��,����������������
������� ������9��&����� �����!���&� �����������������������-���  ��5�&����%���������������!���&�
,���������&����%�����������&����%����� ��� ��,����������������������� �B��������B����!�����;
�D� ���&����,��� -�������� � ��!��������5����,��%���������5��� �&� ����� �%���% ��5�&�!�� ��
5�!��!����� -����,������������ �� ��������� ��!�����9��������&����%���������������5!����%���������
 ������������� �&���5��� !�������+��������%���������������&����%�����!&�%�����������,��
��=! ���-�
 
Hyponatremia2���������%���%������!��� ����� !����5������%����B�������� �����
�� �����!���&�
 ���������-����%������ � "����������%��������� ����,�������� !����5��� �����%���5�
��������������������!���������%���� ���������)����*-��� � ��5� ��!%� ���!%���9�� ���B��������
(('�%%��+����9��,������������-���������������� �%���,�����&��������� <��5���9������&�
���������%���B�������� ������
�� -��� ��������� ���<��&���!����� ����B������������B� ��
9��!%�;���������%���,�����&��������� <�) ���8-(-4���������� *-���9������� � ��5����������%���
��9��,�����������������������������,����9�� �,���B���� ����������B� ��� ������!��-�
�� ������!�������5� ���������� ��!���,����� ����������������� �B���� �%���%��������������%���
����������������%������������9������� ��!���,���� ���!���-�
�
��&� ����� �%���% ��5����������%�������!�����������"���55��!����������������&"�%�%����
�%����%���"����5! ���"�B��<��  �����!� �������  �B�����%�����������5��� -���&� �����
 �%���% ��  ��������B����%���� �9�������+�����!����� � ���9������!��������!��������"�
 ������"� ��6!��"���%�"��� ������������� �"����������-�
 
Microsomal Enzyme Induction2��������������������������B� � ��B��������!�������������6�%� �
� ������%�����,������������ ���5�������������������5;���5�-���� ���&�����5����!��������5���� ���
������������� �&��5����������&�������������%���,��� %-�
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Hematologic  
 
Abnormal Bleeding2����� ������
�� "�����!���&� �����������������������"�%��������� �������� <�
�5�,������&��9��� �,����! ��&��,���%�������������&&��&�����-������%������! ���5������� ���������
�����)���*"���� �������������;��5��%%��������!& �)
���� *"�B��5����"������������������&!���� �
%������������� ��� <-��� �������� ����������%����&����� �!��� �)�� �;��������������������� �&�*�
��9����%�� �����������  ���������,��B����! ���5���!& �����������5����B���� �����������!���<��
�����������!��������5�&� ������� ������,������&-�/������&��9��� ���������������� ������
�� �! ��
��9�����&���5��%������%� � "���%���%� "���� ��D� "��������������������5�;����������&�
��%�����&� -����� +�
�� "�����!���&� �����������������������"�%��������� �������� <��5�
�� �����!%���%�����&��)8-(-(����&�����:�%��*-�
�
��!������ ���9� ������������� �B�������� ������5�,������&��� �������������� �� ��&���������� �
)�-&-"�����%,����������*-�������� � ��!���,����!��������,�!�������� <��5�,������&��  ��������
B�������������%������! ���5� ����������������������������
���� "����������������!& �������55����
���&!�������) ���>-4���!&;��!&������������ "���!& ��55�����&�����������!������*-�
 
Platelet Function2���������9��,��������������� ��5������������������5!����������+����,���%���
�� !�� �5��%���,�������� �!��� ����������� ���<��&� �����������������������-�:�������������9��
,���������� ��5��,���%���,������&�����!��!������ �9������������ ���<��&� ����������
�������������"����� �!�������B������� ��������������������������������! ���9�������) ���8�
:��
�
����
�����������
�"��%�����&��"��,���%���/������&*-�
 
Hepatic/Biliary/Pancreatic  
 
Hepatic Dysfunction2��������������������������� ��D��� �9����%���,���6���,��������9��-��� ��&���
�� ������%���<������� �!������ !,=��� �B����%���"� ��,��������� � ���%�� ���������������&���
���%�����������5;��5������������ ������������%���� ���������%��� !,=��� -������55��� ��5�
 ���������������������������������� �B����%������������ �9�������������%����%������9������
,���� �!����-�����! ���5���������
������������ �B�������������� �� ��%! ��,�������������B����
��!����-��5���������
��� ���%��� ���������������� �B�������������%����%���"�����B��������  �
5��C!������ �� ��!���,����� �������) ���4-#�����%%�������� �������� �&����=! �%���"�
�����������!������ G�('-A�����%���<������ "������������!������ �������������� "��������
�� !55�������G������������� !55��������*-�
�
Musculoskeletal  
 
Bone Fracture Risk2���������������� ������������ �B����� ������� � ������������ �B�����%��������
�� <�5����� �5���,����5����!�� � ��!���,����9� ����5���  �,�����9�� ���9��� �B����������� ������
�� <��5�5��� "� !���� ���66���  ���������� ������������� ���"�� ���������������������� ��&� ��5�
�����%����,!���� �� �����5����B������B��-�
�
�����%����&����� �!��� � ��B���������� ����� <��5�,����5����!�� �5����B��&��D�� !������ �%��
���������  ��� "�����!���&����� +�
�� -������� < �����������,��&���������������������� ��&� ��5�
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�����%���"�,!�� �&��5������������ ����� < �B������ ���, ��9������������ ��&� ��5������%���-�����
��  �,�������5�5����!��� ��!���,����� ��������������������5�������� ���������B������������
�-�
�����%�����������5��%��, ��9�������� �!��� � ��B��  ����������5����� +�
�� �������B�,����
%���������� �������������%�������B�%��-�������5!��������5��%������,���%� ��9����,��"���
��  �,����55�������,����%���������� ����B�������&;���%������%����B�������� +�
�� "�����!���&�
 �����������������������"��������,���D��!���-�
 
Neurologic 
 
Serotonin Toxicity/Neuroleptic Malignant Syndrome2�������������D�����"��� ��<��B��� �
 ��������� �����%�"�� �����������������5�;����������&����������������� �,�������������B����
�
�� ��������� "�����!���&� �����������������������-�
�
������������D������� �����������6���,����!��%! �!�����D��������"��!����%��� ��%!�������)�-&-"�
�����������"�5�! ���&*�������������%������ �����)�-&-"���D����"��&�������"�����%����*-����
�����������B��������!�������������"� �����������D���������&�� � �� ���<����B���"����������� �����
�5������� ������ ��������&����&���"������5�����5����B��&�� ��, ��9��2�
�
 ���������! �����! �
 ���!��,�������! ������!��������! �B�����&�������������������� � �
 ���%��������������5��D���
 ��������������,������%�����!���H�A3R��������!��������! �������!��,�������! �

�

�!���������%���&����� �����%���� ��� ��,��������������������B���� �����������������������"�
������!�������!���&���%,�����! ��B������!��������+����� ����������!& -��������������
%���5� ������ ��5���!���������%���&����� �����%���5�����9������B������� ���5� ���������
��D�����"�����!���&����������%��"�����������"���������%������ ���! "������!����%����� ��,�����-�
��������� ����� �����������D�����"�������� �B������!���������%���&����� �����%��%������ ����
B����L���������M�%! ������&������� �B����� �������5��D��-�
�
���������%������! ���5� ������������������������B����%����%�����D��� ������,���� "�����!���&�
����6���������%�������������!%����������)%���������,�!�*"���� ��������&�������!� �� "��;
����������"��D���������� �����������������) ���#���
����
�������
�*-���������
�� ��!���,��
! ���B������!��������������� ������9��&������� ��������&�����!& �����!���&��%�����%��� "�
������� "������� �)�-&-"�5�������"����%����*�5��5�!��%���"������!%"���-�7���E �:���"�%� ������������
���������  ��� "����������������  ��� "������ ������� +��!�������� -��5������%�����������%����
B������������
������������ ��������&�����!& ����+�������� ������� +��!�������� �� ������������
B��������"�����5!���, ��9�������5�������������� ���9� ��"�������!�������!���&������%���������������
������ �������� � �) ���>-4���!&;��!&������������ *-�������������D������������!���������
%���&����� �����%��%����� !��������������������5�;����������&���������� -��5� �����������D���������
��!���������%���&����� �����%��� � ! ������"��� ������!�������5��
��������
�� ��!���,����� ������-�
�
Seizure2���������������������������� �����,�����9��!��������������� �B���� ��6!����� ����� -�
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��� ��������� �B�����D��!����5��%���������� �!��� ��!���&���������!��. ����%��<����� ���&-�
��
 ��6!�� �B�����, ��9����%��&������D�%������A"'''�������� ���������B���� ����������
�����������������������9����%�������&��%�5��������  ���-��B�9��"�4�������� ��!���5�
�����D�%������("3''�)##'�F�(3����� ��5��&�*��D�� ����!���&�������9����%�������&��%�5���
�, �  �9�;��%�!� �9���� �������D���������� ��6!�� ������ �����&�����!��������������5�'-#S-�
�������5���� ��������� �B��������� ���� "��B��B������ ��6!����� ��������������B������5�%����
�� ������5� ��6!����� �����"�������5�B��%�B���������9��&��������9!� ����%���������-�
��������&��"���������
�� ��!���,��������!����B������������������� �B������ ��6!����� ����������
 ��!���,���9���������������� �B����!� ��,��������� �G�������� �B��������������������� �� ��!���
,������5!����%��������-���������
�� ��!���,���� ������!������������������B�����9���� �
 ��6!�� -�
 
Ophthalmologic 
�
Angle-Closure Glaucoma2�� �B�������������������  ��� "���������
��������! ��%����� � "�
B�����%������&&��������&��;��� !��������<��������������B���������%������������B���!������&�� -�
�������������9���� � ��!�����5��%�������� ���� ��<��%%�������%��������  � �������5������
�D�����������������"�����&� ����9� ������� B�����&���������  ����������!����������-�
 
Psychiatric  
 
Potential Association with Behavioral and Emotional Changes, Including Self-Harm. 
�
 ��������� 2������,�;�������������������������������
�
������������ � ��5������,�;�������������������������� �5��������,� � �5��%������������������B���
���������  ��� � !&&� �������! ���5���� ����!& ����������� �!����������&���5�(3�%���,��
�  ��������B����,���9�����������%������������&� "�����!���&���������� ����� <��5� !�������
�������������,���9�����9���������5������,�-�
�
 ���� %��������%������ ���������������������������,� �"�� �B����� �����9����,��������������,��

���� "������!��������,��������! ��� ��������������9�� �5�������5��� ��%��&���� ����!& -�
�
 ��!�� �������������� 2�����������������
�

������������������������������� �;%��<����&������� �B�������� �������������B���
���������  ��� "����,������������� �������!�� "��5� �9�����&�������;�������9�� ���9��� �
��!�����B���� ��5;���%�������%��������� -������&�������;�������9�� ���9��� �����!��2�
�<���� ��"��&�������"��� ����,�����"��%����������,�����"��� ������"��&&��  ���"������ �����6�����-�
��� �%���� � "������9��� ����!�����B������ �9�����B��< ��5� ������&������%���-�

�
��&���! ����������%��������&�5��� !���������������������������������� ��5�����������5��� !�������
,���9����� ���9� ������������� ��5������&� -���� �����!�� �%��������&�5����&�������;������%��������
����,���9����������&� -�
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�������%���;����� � ��5������,�;������������������������� ��5����������  ������!& ������!���
������� ��&� �(3����#4����� �B����� ������������ ����� � ��B������������ ����� <��5� !�������
,���9����B�������������  ��� ���%��������������,�-�
�
��%���� ���������&�9�� ��5�������� �,���&���������B������������
�� ��!���,�����������,�!������
��������%�������������� �5��������%��&������5��&�������"���D����"������������< "��� ������"�
������,�����"�����%��������%����"�!�! !�������&� ����,���9���"����������� �%���% "�� �B����� �
�����%��&������5� !����������������!������B������ �9�����B��< ��5� ������&������%�����������&��&�
������ �-��!��� �%���% � ��!���,������������%%��������������������������9���� -��!���
%��������&� ��!�������!����������, ��9������,��5�%���� ���������&�9�� -�
�
����A���������:��
�
����
�����������
��/�O-�
 
Suicide2�������  �,�������5��� !����������%���� ������������������  ��������%������ � ��!�����
 �&��5��������%�  �������!� -������5���"���&���� <�������� � ��!���,����� ���� !���9� ���
����!&��!����������������� ���������� ��!���,��&�9������������  �,��������5����� ������6�����-�
��� ��!���,�����������������! ��������5������� �������������B�������;�����  ��� �������!���&� ��5;
���%�������%��������� ��� �����,����� ��,�� ���-�������������%���%�6������������!�����5���
�9���� �&�"���� �������� �5�����������
�� ��!���,��B�������5������� %���� ��C!��������5���!&�
��� � �����B����&������������%���&�%����) ���8�:��
�
����
�����������
�"�� ���������"�
�����������  ���������B����/���9�����������%������������&� "�����!���&����5;��%*-�
�
/���! ���5�����B���;� ��,�� ������;%��,������,��B����,�����, �  �9�;��%�!� �9���� ����������
�����  ���������������� ���������������  ���"����� �%�������!���� � ��!���,���, ��9���B����
�������&�������� �B�����, �  �9�;��%�!� �9���� ������������������ �����-�
 
Activation of Mania/Hypomania2��!���&������������ ���&���������  ���������� "�����%��������
%��������!�������������D�%������'-0S��5� ��������������������������������������� -�����9������
�5�%����+����%������� ��� ��,������������������ %����������������5�������� �B����	�=���
�55����9���� ��������������B����������%��<��������������  ��� -�
 
Akathisia2�����! ���5� ������������ �,�����  ��������B����������9����%�����5��<���� ���
)� ����%������� ���  ��  *"�����������6���,���� !,=����9����!����� ��������� ���  ��&�
�� ���  ��  �������������%�9���5��������%�������,��������,��������� ������ ����� ����-���� �� �
%� ����<����������!��B����������5�� ��5�B�B��< ��5������%���-����������� �B�����9�������� ��
 �%���% "������� ��&������� ��%���,�������%�����-�
 
Electroconvulsive Therapy2����������������������� �!��� �B����������%,�����! ���5�
����������9!� �9����������)���*����� �����������������������- 
 
Renal 
�
Renal Dysfunction2��������������������������� ��D��� �9����%���,���6��������D���������5�
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!�����&�����!&��������!������ ���%�������!����5����%�������-����������� �B����%�������%��������
�������%����%����)���������������������A';0'�%�+%��*����%����������� �9�����������%����%����
)���������������������(';#>�%�+%��*"�%!������;�� ������%���<�����������%���� �)���';#4����
�%�D*�B�������� �&��5����������55��������%������B����������� -���5;��9� �B���� �%���������������
B���������55������ ������� %����������,�����&��������&��!� � �!����-���� � �!����������� �����"�� �
�D�������5��%�������B��������D���������5� ���������"� ������������ ��&���� �������9�����,��
��=! ����,� ������������&�����5��������%����%���-�
�
Reproductive Health: Female and Male Potential 
 
 Fertility  
 
Male Fertility 
���%����������9�� ��B������� �%������ �%����55���� ���%�C!�����-�����!%����� �������� "�
 �%����9�� �,�������&� ���� ���%�C!��������9��,�������������B���� �%������ -�����%��������
�!%���5����������� �����,�����, ��9��-�) ���(0�
�
;���
�������O������1"�������!���9������
��9����%��������D�����&�*�
 
 Function  
 
Sexual Dysfunction 
�������9�� �����������!���<������,���� �)���� *�%�����! �� �%���% ��5� �D!����� 5!������-�
��������9��,���������� ��5����&;�� ���&� �D!����� 5!�������B��������� �%���% ���9��
������!����� ������� ������!�������5����� -�) ���3-#������������������9�� ���������� *�
 
7.1 Special Populations 
 
7.1.1 Pregnant Women 

���� �5�����5� �������������������������!���&����&���������������������� �����,����� ��,�� ����
���������5���"���� ��!�������,��! ������B�%����5������,�����&���������������!� ��&�%����� "�
!���  "�����������������5���������������5�  �����"���������������,���5�� �����������������!�B��&��
������  �,�����6��� ��������5��! -�
�
�, ��9�������� �!��� ���9�����9������9��������5���������� ����� <�)��  ������#;5���*��5�
�� �����!%���%�����&��5����B��&��D�� !���������� "�����!���&� ���������"�� ���������B����������
%��������������,�����) ���8�:��
�
����
�����������
�"��%�����&��"��,���%���/������&*-�
�
�D�� !����!���&���������&������������� �%�����9����������� ����� <�5������ � ������!�%������
�������� �����5�������B,����)��
*-���
����!� ����(;#�����("'''���9��,���� ��������&�������
���!������������ ��  ��������B���� !, �����������������%��,����������%��������-������
����� �����9���� �;�������� �!����5�A88�B�%���B�� ����5��� �B����,����B������
�����3A0�
B�%���B�� ����5��� �B����,�����������"������� <�5�����9������&���
�B� ������D�%������ �D;
5������&����5�����5��� ��D�� ���������� ��5��������#'���B��<��5�&� ���������%�����������5��� �
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B�����������,�����D�� ���������������  ��� ��!���&����&�����-��� �!����5�3A("A#4���5��� �
,��������B��������(>>8;#''$�5�!�������
��� <��������5�#-4�)>$S����(-#;4-A*��  ��������B����
�������;���������%��������! ���5����� �T������������&�����T���������
��� <��������5�A-0�)>$S����
(-#;3-A*��  ��������B��������%,���������5��������;���������%��������! ���5����� �T���������
���&�����T�������������������������� ���������T������������&�����-T�
�
�� �;%��<����&������� ��������������� �%��������� ��D�� ������ �����������������������"����� �
)�������9��������������!���<������,���� *"������B������������  ��� ����������������������%� ����
��9����9���������%��������� ���C!����&�������&����� ������6�����"��� ��������� !�����"�����
�!,��5�����&-��!�����%��������� �������� ���%%���������!��������9���-�������������������
5�����& ���9������!������ ����������� ���  "������ � "������"� ��6!�� "���%�����!����� ��,�����"�
5�����&���55��!���"�9�%����&"�����&����%��"����������"�����������"��������5��D��"����%���
=��������  "�������,������������� ����������&-���� ��5���!�� �������� � �����B��������������������
��D����55�����5����� �������������B������������  ��� "���"���  �,��"�����!&��� ������!������
 �����%�-���� ��!���,������������"���� �%���� � "������������������!���� ���� � �����B����
 ��������� �����%��) ���8�:��
�
����
�����������
�"��������"�	����%�����D��� ��
����,���� *-�:�����������&������&�����B�%���B������������
���!���&��������������%� ���"�����
����������5�  ������ ��!�������5!������� ��������������������� < �����,���5�� ��5������%����) ���
4-#�����%%�������� �������� �&����=! �%���*-�
�
Labor and Delivery2������55�����5� �����������������������������,�����������9��������!%�� �� �
!�<��B�-�
 
7.1.2 Breast-feeding 

���� �!�<��B���5���������
��� ��D�����������!%���%��<-������!����� ��!���,���D���� ���,���! ��
%������!& �����,���D�����������!%���%��<-�
 
7.1.3 Pediatrics 
�
Pediatrics (<18 years of age):����� �5���������55����9���  ��5� ���������������������������
���������,���B������&���5�(3���9������,����� ��,�� ���G������5���"���������������� �����
�!�����6�����������������5�������������! �-�
�
�������%���������������9�������� ��9����,������������&����&;���%� �5�������������������������
����� ���� "�����!���&��55��� ����&��B��"� �D!���%��!�������������&����9������,���9��!����
��9����%��� �) ���(0�
�
;���
�������O������1"�����������D�����+����&��������?�����
)=!9���������%��� �!��*-�
�
7.1.4 Geriatrics 

40#���������������� �)U�0$����� *�B���������  �9�������  ���9������������������%!��������� ��
�������!���� �!��� �B���� �����������������������-��������������5���9�� ���������� ��������
��������B� ���%����,����������������!�&���������� -�
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�
�����������
�� "�����!���&� �����������������������"���9��,�����  ��������B������ � ��5�
����������� �&��5���������������%��������������������� "�B���%���,�����&��������� <�) ���8�
:��
�
����
�����������
�"���������������	���,��� %"���������%��*-�
�
�
8 ADVERSE REACTIONS 
 
8.2 Clinical Trial Adverse Reactions 
�
�������������� ���������!�����!�����9���� ����5������������ -�������9�� ��������������� ��, ��9���
��������������������� G������5���"�%���������5������������� ��, ��9������������������� ��!�������,��
��%����������������� ���������������������� ��5�����������!&-���9�� �������������5��%������5��%�
�������������� �%���,��! �5!�����������5���&����������D�%����&����� ��5���9�� ����!&��������� ����
����;B�����! �-�
 
Depression 
��������������9����%�������&��% "� �������������������������� �,�����9��!��������(">'#� !,=��� �
B���������  ���-�����%� ����%%������, ��9�����9�� ���9��� ��  ��������B��������! ���5�
 ������������������������B���2�&� ������� ��������%������ G�����!���&���! ��"���������+��� ��
 ���� ������� ��� ��G�%���� �D!����� 5!�������)���%�������=��!������������*�) ���8�:��
�
���
�
�����������
�*G��� �%�������� �%�������G����%��G������� ��� B�����&���������%�!��G�
������66���  -��������5�D����� �������,�;������������ �!��"������9�����������������5� �����55��� �
B� ��� ����������B������%�=���������!����&��������������� ���������B����#''�%&��� �-�
�
������ ������!������������!�������9�� ���9��� �B� �($S����#"8('� !,=��� �B��������9���
 ������������������������������%��<����&�%!��������� ���������������� -�����%������%%����9��� �
)���������,�������� ��(S��5� !,=��� *��  ��������B������ ������!����������!�����&�������"�
�� �%���"�%���� �D!����� 5!�������)���%�������=��!������������*"� �%�������"���66���  "�
��������"����%��"������D��"���������+��� �� ���� "���! �������5���&!�-���,���#���!%����� �
��9�� ���9��� ���������!����������5��C!������5�(S����%�����%��&� ������������������������
������� �B����������������������������������� ���%�����&���������� ������������������������B����
�����,��5��������  ���������!�� -�
 
Table 2 : Treatment-Emergent Adverse Events: Incidence in Placebo-Controlled Clinical Trials 

for Depression in Adults* 
�

 
ADVERSE EVENTS 

Percent of Patients Reporting 
Sertraline 

Hydrochloride 
(n = 861) 

Placebo 
(n = 853) 

Autonomic Nervous System Disorders 
	�!��������
�B�����&������� ���

�
(0-A�
3-4�

�
>-A�
#->�



�

SERTRALINE Product Monograph Page 20 of 62�

 
ADVERSE EVENTS 

Percent of Patients Reporting 
Sertraline 

Hydrochloride 
(n = 861) 

Placebo 
(n = 853) 

Cardiovascular 
����������� ��
��� �������

�
A-$�
(-'�

�
(-0�
(-0�

Centr. & Periph. Nerv. System Disorders 
���������
��66���  ��
���%����
���� ��� ����
���� ��� ����
�B������&��
����������

�
#'-A�
((-8�
('-8�
#-'�
(-8�
(-4�
(-A�

�
(>-'�
0-8�
#-8�
(-3�
'-0�
'-(�
'-4�

Disorders of Skin and Appendages 
�� ��

�
#-(�

�
(-$�

Gastro-Intestinal Disorders 

�! ����
��������+��� ������� ��
��� ����������
�� ��� ���
Q�%����&��
����!�������
�����D����
�,��%����������
��������������� ���

�
#0-(�
(8-8�
3-4�
0-'�
A-3�
A-A�
#-3�
#-4�
(-A�

�
((-3�
>-A�
0-A�
#-3�
(-3�
#-$�
(-0�
#-#�
'->�

General 
����&!���
�����! �� ��
��9���
/��<������

�
('-0�
#-#�
(-0�
(-$�

�
3-(�
'-$�
'-0�
'->�

Metabolic and Nutritional Disorders 
���� ��

�
(-4�

�
'->�

Musculo-Skeletal System Disorders 
	���&���

�
(-8�

�
(-$�

Psychiatric Disorders 
�� �%����
��D!����� 5!�������;�	����)(*��
��%��������
�&���������

��9�! ��  ��
��D������
1�B���&�
��D!����� 5!�������;���%����)#*��
���������������%�������

�
(0-4�
($-$�
(A-4�
$-0�
A-4�
#-0�
(->�
(-8�
(-A�

�
3-3�
#-#�
$->�
4-'�
(->�
(-A�
'-#�
'-#�
'-$�

Reproduction � �



�

SERTRALINE Product Monograph Page 21 of 62�

 
ADVERSE EVENTS 

Percent of Patients Reporting 
Sertraline 

Hydrochloride 
(n = 861) 

Placebo 
(n = 853) 

	�� ��!����� ������)#*� (-'� '-$�
Respiratory System Disorders 

������� ��
������&��� �

�
#-'�
(-#�

�
(-$�
'->�

Special Senses 
Q� �����,���%����
������! �
�� ������9�� �����

�
4-#�
(-4�
(-#�

�
#-(�
(-(�
'-8�

Urinary System Disorders 
	���!����������C!������
	���!��������� ������

�
#-'�
(-4�

�
(-#�
'-$�

V��9��� ����������,�������� ��(S��5�������� ���������B���� ��������������������������������!���-�
)(* S,� ������%����������� �����2�#8(� ����������������������������#8(������,��������� -�	���� �D!����� 5!�����������,��

,��<�����B���������������&���� ��5������� �����,���"��%�������������=��!������������-������� ������ ��"�������������&� ��5�
%��� �������� ������������������������&��!��B������� ����%������ �����4-3S"�4-3S�����3->S"��� �����9���-���� ��!���,��
����������� ����� �%�� ������������������������������� ����������%�����������������&�����5�%���� �D!����� 5!������"�����
�����������5����������&�����5�%���� �D!����� 5!���������%,������ ����&����������������������5�������&�����������&�����5�
%���� �D!����� 5!������"����B������������������� ���!��������������-�

)#* S�,� ������5�%����������������2�$>'� ����������������������������$3#������,��������� -�
 
Panic Disorder 
��������,�;������������������������� "�4A'�������� �B������������ ������B������������B�����
 ����������������������������� � ��5�#$?�#''�%&+���-��!���&������%���"�%� ��������� ������9���
�� � ��5�$'�?�#''�%&+���-���9�� ���9��� ��, ��9��������������������5������� ��$S�5����
 �������������������������������������������������B� ��B�������%�������������������%��&�
�����,�;��������������� �����!���2���������"��=��!�������5���!���)���%�������=��!������������*"�
�����D��"���� ��������"���,���������� ��"��&�������"��������%��-�
�
������������� �5���������,� ��5����������� �����"�(4S��5�������� ��� ������!��������%�����!�����
�����9�� ���9���-�����%� ����%%����9��� �������&������ ������!������B������! ���)#-0S*"�
�� �%����)#-AS*"� �%��������)#-AS*"������&��������)#-(S*-�
�
Obsessive-Compulsive Disorder 
��������,�;������������������������� �5������"���9�� ���9��� ��, ��9��������������������5������� ��
$S�5��� �������������������������������������������������B� ��B�������%������������������
�%��&������,�;��������������� �����!���2���! ��"��� �%���"���������"������� �����,���"�
�����D��"��� ��� ��"��=��!�������5���!���)���%�������=��!������������*"����%��"����������� ���
 B�����&-�
�
��������,�;������������������������� �5������"�('S��5�������� ���������B���� ����������
���������������� ������!��������%�����!����������9�� ���9���-�����%� ����%%����9��� �
������&������ ������!������B������! ���)#-3S*"��� �%����)#-0S*"��������������)#-(S*-�
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�
Incidence in Controlled Clinical Trials for Panic and Obsessive-compulsive disorder in adults 
��,���A���!%����� ���9�� ���9��� ���������!����������5��C!������5�#S����%�����%��&�������� �
��� ������������������������B����������������������������������� ���%�����&� ����������
��������������B���������,��������������%�����5��������� �����������, �  �9�;��%�!� �9��
�� �����-��������� ����9�� ���9��� �B��������!����������&����������!���&� ����������
�������������������%����������!���&������,�������%������������!���-�
�
Table 3: Treatment-Emergent Adverse Events: Incidence in Placebo-Controlled – Clinical Trials 

for Panic and Obsessive-Compulsive Disorder in Adults* 
 
� (Percent of Patients Reporting)�

ADVERSE EVENTS�

PANIC DISORDER� OBSESSIVE COMPULSIVE 
DISORDER�

Sertraline 
hydrochloride 

(n = 430)�

Placebo 
(n = 275)�

Sertraline 
hydrochloride 

(n = 533)�

Placebo 
(n = 373)�

Autonomic Nervous System Disorders 
	�!�������
�B�����&������� �� 

�
($�
$�

�
('�
(�

�
(4�
0�

�
>�
(�

Cardiovascular 
����������� �
��� ������ 

�
;�
;�

�
;�
;�

�
A�
A�

�
#�
#�

Centr. & Periph. Nerv. System Disorders 
���%���
���� ��� ���
��������
��66���  �
����������

�
$�
4�
;�
;�
;�

�
(�
A�
;�
;�
;�

�
3�
A�
A'�
(8�
#�

�
(�
(�
#4�
>�
(�

Disorders of Skin and Appendages 
�� � 

�
4�

�
A�

�
#�

�
(�

Gastrointestinal Disorders 

�! ���
���������
�� ��� ���
��� ���������
�����D���
Q�%����&�
����!������
��������������� �� 

�
#>�
#'�
('�
8�
8�
0�
;�
;�

�
(3�
>�
3�
A�
#�
A�
;�
;�

�
A'�
#4�
('�
0�
((�
A�
4�
A�

�
((�
('�
4�
4�
#�
(�
(�
(�

General 
����&!��
�����! �� �
�����
/��<����� 

�
((�
A�
;�
;�

�
0�
(�
;�
;�

�
(4�
#�
A�
#�

�
('�
(�
(�
(�

Metabolic and Nutritional Disorders � � � �
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� (Percent of Patients Reporting)�

ADVERSE EVENTS�

PANIC DISORDER� OBSESSIVE COMPULSIVE 
DISORDER�

Sertraline 
hydrochloride 

(n = 430)�

Placebo 
(n = 275)�

Sertraline 
hydrochloride 

(n = 533)�

Placebo 
(n = 373)�

:��&��������� � ;� ;� A� '�
Musculoskeletal System Disorders 

�������&�� 
�
#�

�
(�

�
;�

�
;�

Psychiatric Disorders 
�� �%����
��%��������

��9�! ��  �
��,���������� ���
�&��������
��D�����
���������������%�������
����� �����6������
��������� 

�
#$�
($�
>�
8�
0�
4�
A�
#�
;�

�
(3�
>�
$�
(�
#�
A�
'�
(�
;�

�
#3�
($�
8�
((�
0�
3�
;�
A�
#�

�
(#�
3�
0�
#�
A�
0�
;�
(�
(�

Respiratory System Disorders 
������&���  

�
;�

�
;�

�
4�

�
#�

Special Senses 
������! �
Q� �����,���%���
�� ������9�� ��� 

�
4�
;�
;�

�
A�
;�
;�

�
;�
4�
A�

�
;�
#�
(�

Urogenital 
�=��!�����������!���)(*�
�%��������)#* 

�
(>�
#�

�
(�
(�

�
(8�
$�

�
#�
(�

V��9��� ����������,�������� ��#S��5�������� ���������B���� ��������������������������������!���"��D�����5�������5����B��&��9��� �
B������������������������������,��&����������������C!������ ������������������������W�������� �����X2���������"���66���  "�
%���� �"��,��%���������"��� ����������� �����"�������&��� "�5���!�����"�9� �����,���%��"�����"�!������� ���������������
��5������"��������������-�W���X2��,��%���������"��� ����������� �����"������  ���"������%�� ��-�

)(* ���%�������=��!������������G�S�,� ������%����������� �����2��������� �����2�#(0� ����������������������������(A4������,��
������� "����2�#>0� ����������������������������#(>������,��������� -�

)#* S�,� ������%����������� �����2��������� �����2�#(0� ����������������������������(A4������,��������� "����2�#>0� ����������
������������������#(>������,��������� -�

 
Other events observed during the premarketing evaluation of sertraline hydrochloride  
�!���&��� ����%��<����&��  �  %���"�%!��������� � ��5� ������������������������B����
��%��� ���������#"8('� !,=��� -�������������� ������!��������5��D�� !������ ����������
��������������9������&������"���������!����)����9��������&�����&���� *��������������%�����&��
 �!��� "������������!,��;,����� �!��� "�!��������������������������� �!��� "���������������
�!��������� �!��� "�5�D��;�� ���������������� �!��� "����� �!��� �5������������� ������������
�����  ���-�����B�����9��� ��  ��������B������� ��D�� !���B�������������,�����������
��9� ��&���� �! ��&����%�����&���5��������B������ ��&-���� �C!�����"����� �������  �,������
���9������%�����&5!��� ��%�����5�����������������5�����9��!�� ��D���������&���9�� ���9��� �
B����!��5�� ��&��!���&� �%��������� ��5�!���B�����9��� �������� %�������!%,����5� ��������6���
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�9��������&���� -�
�
�����9��� ���������!�����D�������� ������������ ��������������9��! ���,�������������8�:��
�
���
�
�����������
�� ������"�������� �����������������% � ��&�������� ����,��!���5��%���9�-�
�
���� ��%������������%��� �6������������!&�������9��� �������������!������!���&������%����B����
 �����������������������"������B������������  ��������! ���,����-�
�
Autonomic Nervous System Disorders - ��5��C!���2�5�! ���&"�%����� � "������� ��� ���9�"������
���%%�� <��G�����2�������-�
�
Cardiovascular - ��5��C!���2��� �!������66���  "��������� ���"�������� ���"��� �!����
������� ���"����%�"��������������%�"�������,��������%�"���������������%�"������������
� ���%��"� ������"������������G�����2��������������� ������"� !, ���������� ������"��&&��9�����
�������� ���"�%������������5�������"�9����� ��9��� -�
�
Central and Peripheral Nervous System Disorders - ���C!���2����5! ���G���5��C!���2����D��"�
�,���%���������������"��,���%���&���"������� ��� ��"������<��� ��"�����<��� ��"�%�&�����"�
�� ��&%! "�9����&�G�����2���������� ��� ��"���%�"����9!� ��� "��� <��� ��"��� ������"�
������5��D��"����������"���� � -�
�
Disorders of Skin and Appendages -���5��C!���2�����"���������"���!���! "�������%���! ��� �"�
%��!�����!������ �"����� <��G�����2�,!���! ���!�����"����%����� "�������%��%!���5��%�"�
�,���%����������D�!��"������������ � "������ �� ���9������������"�5�����!������ �"� <���
�� ����������"��,���%��� <�������"�!��������-�
�
Endocrine Disorders -�����2��D�������%� "�&�����%� ���-�
 
Gastro-Intestinal Disorders -���5��C!���2��� ���&��"���!�������G�����2���9�����!���� "�5�����
������������"�&� ����� "�&� ����������� "�&��  ��� "�&!%��������� ��"���%������� "�����!�"�
&� ������� ������,������&"�%�����"���%�����&����������!����"��������� "� ��%����� "�!�������9��
 ��%����� "����� %! "����&!�����%�"����&!��!���������-�
�
General -����C!���2������&�����������"������&�"�� ������G���5��C!���2�%���� �"�&�������6������%�"�
��&�� "�B��&��������� �"�B��&��������� �G�����2������&����,��%��"������� � "������ �%����"�
������! � ��%����� -�
�
Hematopoietic and Lymphatic -���5��C!���2���%������������"��!��!��G�����2����%��"����������
���%,���������%�����&�-�
�
Metabolic and Nutritional Disorders -�����2������������"����������� ������%��"�����&����%��-�
�
Musculo-Skeletal System Disorders -���5��C!���2��������&��"������� � "��� �����"�%! �������%� "�
%! ����B��<��  G�����2�������-�
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�
Psychiatric Disorders -���5��C!���2��,���%�������% "��&&��  �9����������"��%�� ��"�������"�
���! ���"������ �����6�����"������  ���"��&&��9����������  ���"��%����������,�����"��!������"�
����!��������"���!�� � "������������������"� !����������%���)����!���&� !���������������*"������;
&������&"��,���%�������<��&G�����2��� �����"� �%��%,!�� %"�B������B����������� -�
 
Reproductive -���5��C!���2��� %���������)#*"������%�� ��!���,������&�)#*G�����2��%���������
)#*"�,������� ����� �)(*"�,��� �������&�%����)#*"�5�%����,��� �������)#*"���!<�������)#*"�
%�������&���)#*"����������9�&����� �)#*-�

)(* ;�S�,� ������%���� !,=��� �����2�("''$�
)#* ;�S�,� ������5�%���� !,=��� �����2�("8'$�

 
Respiratory System Disorders -���5��C!���2�,������ �� %"���!&���&"��� ����"���� ��D� G�����2�
,��������"������9����������"� ��! ��� "� ������-�
 
Special Senses -���5��C!���2��,���%�������%%�������"����=!����9��� "���������"��������"�����
����"�D���������%��G�����2��,���%��������%�����"���������,��"�9� !���5�������5���-�
�
Urinary System Disorders - ��5��C!���2��� !���"�5�������%�"�����!���"�����!���"�!�������
������������G�����2���!�� � "����&!���"�����������"�!����������������-�
�
Laboratory Tests – ���%��"�� �%���%��������9����� ���� ��!%������������� �%��� � �)�����W���
���X����������W������X*������9��!��U�A���%� �����!�������%����5����%�����9��,�������������
��5��C!������)�����D�%������'-0S�����(-(S"��� �����9���*�����  ���������B���� ����������
����������������%��� �������-�����������������5�������� ���9��&���� �����9����� �B� �&����������
���� ������������������������&��!�������������������,��&��!�-���� ������������6�%�����9����� �
! !��������!�����B����������5�� ��(����>�B��< ��5���!&������%�����������%�������%��� ����!����
��!&��� ������!�����-�
�
��� �;�� ���9��!������%%!���  ��� �������&��� � �5���,��6����6����� ���9��,����������������
������� ���<��&� ���������-���� �� ��!��������<��5� ����5�������5����� �������&��� � -���� ���� ���9��
�� ���� !�� �%���,���D�������5��� �9�������� �5����B��&��� ������!�������5� �����������������-�
���5��%�������� � "� !���� �&� �����%���&�����+%�  � ������%����"�B������ ���&!� �� ����������
5��%�,��6����6����� -�
�
���������������������������������B� ��  ��������B���� %����%���������� � ��������������� ������
)�����D�%������AS*��������&�������� �)�����D�%������$S*-�
 
Uricosuric Effect -  ������������������������� ��  ��������B������ %����%���������� ����� ��!%�
!���������)�����D�%������8S*��5�����������������������%��������-�
�
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8.2.1 Clinical Trial Adverse Reactions – Pediatrics 

Suicidality-related adverse events from clinical trials in major depressive disorder in the 
pediatric population 
�
������� �5��������� � �5��%�������������������������� ���������������������� ���� �B����%�=���
�����  �9���� �������&���0����(8����� "�,���������!%,���������������&���5�������� �5���B��%�
 !����������%�� �B�������������B� ����� �%��5������� ������������%�)#+(3>"�(-(S*�� �5�������
�����,����%�)#+(34"�(-(S*"�B�������������� ������&��9�������� ��5� !����������%�� �B����(-(S�
)#�����%�� ����#+(3>�������� *���� ���������;��������������� �9�� ! �(-0S���������,�;��������
������� �)A�����%�� ����#+(34�������� *-������������������������&�����5�L�������9��� ���  �,���
����������� ��5;���%M"�B���������!�� � !�������������������� ��5;��=!���! �,���9��� � !���� �
�!����&"��9�������� �B����#-(S�)4��9��� ����(3>�������� *���� ���������;��������������� �����'S�
��������,�;��������������� -�
�
�9�����"���������������������9�������� �5���,���� !����������%�� ������������9��� ���  �,���
����������� ��5;���%������ �5����B 2�A-#S����0�+(3>�5��� ����������9�� ! �(-0S����A+(34�5���
�����,��) ���8�:��
�
����
�����������
�"�� ���������"������������  ���������B����
/���9�����������%������������&� "�����!���&����5;��%*-�
�
8.4 Abnormal Laboratory Findings: Hematologic, Clinical Chemistry and Other 

Quantitative Data  
 
Clinical Trial Findings 
�
Cardiac Electrophysiology2�����������%� ��"������;B������  �9��"���!,��;,����"������,�;�����
�� ���9�;����������������  �  %���� �!��"��������� !,=��� �)
�Y�$'*�B����!�B��������������9���
0���� ���������&���#''�%&�/����� ���5� ���������������B� ���%��� ������5��%���� �8;(A"�B������
 ��&���#''�%&��� ���������(4-����������������������������9���#4����������(4� ��B���@����
)@���Y@�+��'-AA*�������&�������9���&��&������D�%������0;('�% "�B������%�D�%!%���55�������
5��%������,���������%��������&��5��%�,� ������@�����5�>-8�% �)>'S����8-0"�((-8*��������4���
��%�������-��D�� !��;�� ��� ������� � ���%�� ��������� ���� �������� �&��5�������� ���9��
�������� ����,��B������������&��5��%�,� ������@�������� ������������� %��������������� -�����
�, ��9���%�����%�D�)#A4��&+%�*�������� !����������!����#''�%&�/����� �������� � �!���� �
 ��&�������&�������������%�����%�D��5�(>'��&+%�����������5�������%�D�%!%�����%%������
�������!������ ���5�#''�%&�5����B��&�����;�������� � -�
�
8.5 Post-Market Adverse Reactions 
�
��9�� ���9��� ������� �����,�9��B�������9��,������������������%�������  ���������B����
 ������������������������ �����%��<���������!����������!��2�
 
Blood and Lymphatic Disorders:��&���!������ � "����� �������%��"�������������"���!<������"�
����%,�����������
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Cardiovascular Disorders:�,����������"��Q�,���<"���������������%�� "�9������!����������������
)����!���&�torsade de pointes;������������%�� *�
�
Endocrine Disorders:������������� %"� �����%���5������������������ ��������"�
���������������%���
�
Eye Disorders:�,������  "���������"���!��&�������� � �
�
Gastrointestinal Disorders:������������ �
�
Hepatobilary Disorders:���9����9��� �
�
Immune System Disorders:�����������������������"� ��!%� ��<��  �
�
Investigations:������� ������&!���������%� "�@�������9���������&������
�
Metabolism and Nutrition Disorders:����,��� �%�����! "������&����%��"�����&����%���
�
Musculoskeletal System Disorders:�	! ��������������� ���9��!�����"��!�! ;��<�� �����%�"�
��� %! "�,����5����!�� "����,��%���� � �
�
Nervous System Disorders:�����,��9� �!���� �� %�)����!���&���9�� �,�������,����
9� ���� ��������� �����%����������;5��%��&� �����%�*"���������!���� "���!���������%���&�����
 �����%�"��D�������%����� �%���% "� ��������� �����%��
�
Psychiatric Disorders:�� ���� � �
�
Reproductive System Disorders:������� %"�&������������
�
Respiratory Disorders:��� �������������!%����"��!�%�������������� ����
�
Skin Disorders:���&�����%�"� �9���� <����������� � !���� ����9�� ;7��� ��� �����%�"�
������%�������� � "������ �� ���9���"������� �9�����!�����! ��� ����� �
�
Urinary System Disorders:���!���������5���!��"���%��!����
�
Vascular Disorders:�9� �!���� �
�
������! ����������� ����,��B���� �����������������������������%�������������%��&������5�
��� ���9��� ��� �����,����� ��,�� ���-��������������5���!�� ��5����������9��� �)B������������
%�=�������5��� � �������������,����9�� �,���B������ ������!�������5� �����������������������*�
���!����&�����������%����������� �����!��2����9�������6�%� "������� ���,����!,��"�
������%�&���"��������� "�=�!�����"��,��%���������"�9�%����&"���9���5���!������������-�������
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��9��,���� ��������! ������� ��5� �%���% � !���� ���66���  "����� ��� ��"���! ��"���������"�
��D����"�5���&!�"������&��������5����B��&������� ������!�������5� ������������������������
�����%���-�
 
Adverse Reactions following Discontinuation of Treatment (or Dose Reduction)�
��������9��,���������� ��5���9�� ���������� �!���������� ������!�������5� ����������
��������������)������!������B�����,�!��*"�����!���&�,!��������%������������5����B��&2���66���  "�
�,���%�������% "� �� ������ �!�,���� �)����!���&����� ��� �� �������������� ���<� �� ����� *"�
�&�������"���D����"�5���&!�"����5! ���"���������"����%��"���! ��"�9�%����&����� B�����&����
������ �%���% �B�����%���,���5���������� �&��5�������) ���4-#�����%%�������� �������� �&��
��=! �%���G�8�:��
�
����
�����������
�"��������"��� ������!��������%���% *-�
�
������� � ��!���,��%���������5������ ��������������� �%���% -���&���!������!�������������
�� �&���9��� �9�����B��< "��������������,�!�����  ������� �����%%������B����9�����  �,��-��5�
��������,��� �%���% ����!��5����B��&��������� ����������� �����!������ ������!�������5�
�����%���"��� ������������ ��!���,��%���&����������,� � ��5������������E ������������ ��� �-�
��� ���9��� �����&��������� ��5;��%����&-���%���% ��  ��������B������ ������!��������9��,����
���������5��������� ������9�� �����������!���<������,���� �) ���4-#�����%%�������� ������
�� �&����=! �%���G�8�:��
�
����
�����������
���������"��� ������!��������%���% *-�
 
9 DRUG INTERACTIONS 
 
9.1 Serious Drug Interactions 
 

Serious Drug Interactions 
 

 	����%�����D��� ������,���� 2�����#���
����
�������
��
�
 ��%�6���2�����#� ��
����
�������
� 

�
9.3  Drug-Behavioural Interactions  
 
Alcohol  
�
�����!&�� �������������������������������������������������&����9������� ����%������55��� ��5�
������������D����%��� �B�������%��� !,=��� "����������%������! ���5� ������������������������
��������������������  ��"��������� �������������������� ��� �����,���� �!���������� �����
����%%�����-�
�
9.4 Drug-Drug Interactions  
 
������!& ��� ���������� ���,�������,� ���������������!&��������������� �������� ���� �!��� "����
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��� ��������5����� ����������������*-�
�
Table 4 – Established or Potential Drug-Drug Interactions 
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;�%�������������,����� �
���������&!� �)�-&-"�
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������� �B����
B��<��  "�
�������5��D��"�����
���������������
5����B��&�������%,�����
! ���5��� ������9��
 �����������!���<��
����,�����)����*�����$;
�(��&��� � �)������� *-��

�5������%������
�����%����B����
��������
��������
�������"�����������
���������  ��� "����
��������!& �B����
 ��������&�������9����� �
�����������B��������"�
������������
�, ��9�������5�����
��������5�����!�������
���&;���%���9�� ��
�9��� �� ���9� ��-��

��&���2���Y��� ����!��G����Y���������������G���Y�������������
 
9.5 Drug-Food Interactions 
�
����������� ���������� ������,���9����,������,���,�!��4'S2����� �����%%�������������������
��
,����%��� ������B����%��� �) ���4-4���%��� �������*-�
 
9.6 Drug-Herb Interactions  
 
St. John’s Wort 
�����%%���B��������������E "�����%�������%�������������� �,��B������������
����������
���,�����%������-�7���E �:����%������!������%����� !��������������� �����!��� ���,����55��� -�
 
9.7 Drug-Laboratory Test Interactions 
�
����������� �B������,���������� � ���9������,����� ��,�� ���-�
�
�
10 CLINICAL PHARMACOLOGY 
 
10.1 Mechanism of Action 
�
����%������ %��5���������5� ����������� ���� !%������,�����<�������� ��,�������������,�������
��!��������!���<���5� ��������-������ ������9����B��<��55��� ���������������������������%����
��!��������!���<�-��������������� � "� ����������,���< �����!���<���5� ���������������!%���
�������� -�
�
��<��%� ��������������55����9�����������  ��� "� ������������B���&!���� �,��������������������
���� ����������������� �������%�� -�������������,�����&� �!��� "� ������������ ���� �&��5������
�55������5����������&���)alpha1, alpha2 & beta*"���������&��"���/�"�����%����&��"��� ��%����&��"�
 ��������&���)$;��(�"�$;�(/"�$;�#*����,��6����6������,�����&� ��� -�
�
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��������,�;����������� �!��� �������%���9��!����� "� ����������������������������������! ��
 �������������������������5����B����� ����%��������5��%����-�
 
10.3 Pharmacokinetics  
 
Absorption 
�����B��&�%!����������������;�������� � ��5�#''�%&"�����%�������<���� %����������������)�%�D*�
�5� ����������� �'-(>�%�&+%�����!����&�,��B����0����3���!� ��� �;�� �-����������!���������
��� %������������������%���!�9��� �#-3�%&���+�-������������ ���������� ������,���9����,������,��
�,�!��4'S2����� �����%%�������������������
��,����%��� ������B����%��� -�����
�� %����� ���������"��%�D�� �'-(4�%�&+%�"��������5;��5��0$���!� ��������������!����������!�9��
#-A�%&���+�-������B��&� ��&������%!����������������;�������� � ��5�$'����4''�%&+���������9���&��
���%��������%�����������5;��5��� ������D�%������#0���!� -���������� �������������������� �,����
��%�� ��������9������������������ �����&���5�$'����#''�%&+���-�
�
Distribution 
�����D�%������>3S��5� ����������� ���� %����������,�!��-���������������� �,��B���� ����������
������������&������������,�!�����!& ���9������,����5!�����9��!�����) ���>-4���!&;��!&�
����������� *-�
 
Metabolism 
������������ ��D��� �9����%���,���6������
;�� %����� ���������"�B����� ��B ���&��&�,���
����%�����&���������9���-�/���� ��������������
;�� %����� ����������!����&���D�����9��
���%������������ !, �C!�������!�����"������D������������&�!�!����������=!&�����-�
 
Elimination 
/��������D���������5�%���,����� �� � �&��5�����-��
�
Special Populations and Conditions  
 

 Geriatrics 
��������%���<������ ��5� ������������ ��5������� ����,�� �%����������!�&�������������
 !,=��� -���� %����9�� ��5�
;�� %����� ���������� ��B���A;5�������9���������������������
5����B��&�%!��������� ��&"���B�9��"�������������� �&��5��������5���� ��, ��9������� �����
<��B�-�

 
 Sex 

����� � �5���&�������55��� �����!���%���������� !&&� ��������55����������� ��� �9���  �
�������,� � ��5� �D-�

 
 Hepatic Insufficiency 

��������%���<������ ��5� �������������������� �B���� �&��5���������������� 5!��������� �
����,���������%�����) ���4-#�����%%�������� �������� �&����=! �%���G�8�
:��
�
����
�����������
��������+/������+����������*-�
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 Renal Insufficiency 

��������%���<������ ��5� �������������������� �B���� �&��5�������������� 5!��������� �����
,���������%�����) ���4-#�����%%�������� �������� �&����=! �%���G�8�:��
�
���
�
�����������
�"������*-�

�
�
11 STORAGE, STABILITY AND DISPOSAL 
 
������,��B����($R������A'R�-�I�����!���5��������������� �&����5���������-�
�
12 SPECIAL HANDLING INSTRUCTIONS 
�

�� ��������������&�� �����  ����5������ �����!��-�
� �
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PART II: SCIENTIFIC INFORMATION 
 
13 PHARMACEUTICAL INFORMATION 
 
Drug Substance�
�
�������
�%�2� � � � �������������������������
�
�����
�%�2� � � � ��;$(">84;'(�
�
���%�����
�%�2� � � )(�"�cis*�;4;)A"4;��������������*;("#"A"4;����������;
;%�����;�;

�����������%�������������������
�
	����!�������%!�������%����!����%�  2� �(8(8
��#-��"�A4#-8�&�+�%���
�
���!��!�������%!��2��

�
�
 
��� ������%�������������� 2�
�
Description:� �������������������������� ���B���������55;B�������� ��������

��B�����
�
Solubility:�� ���&����� ��!,������B���������� ���������������"�9���� ��&�����

 ��!,������'-(
��C!��! ������������������"��������������� ��!,���
���'-(
��C!��! � ���!%������D���"� �����&��� ��!,�������������"�
���� ��!,������������5��%-�

�  
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14 CLINICAL TRIALS 
 
14.1 Clinical Trials by Indication  
 
Panic Disorder 
 
Summary of patient demographics for clinical trials in panic disorder2���!�������,�;�����������
�������������� ���9��,�������5��%��������9� ��&���������55�������5� ���������������������������
�������� �����2��B��5��D�,����� �� �!��� ������B��5�D����� �� �!��� -�
 
Results of studies in panic disorder2���������� ��B��<��5������%����)B��<�('����(#*"�,����
5��D�,����� �� �!��� ����������5�����5�D����� �� �!��� � ��B��� ���� �������� �&��5������
��55������ �5��%������,�����5�9�!���5� ������������������������������% ��5�%��������&��5��%�
,� ��������������������!%,����5�5!��������������< �)�� ���, ��9��������������5��B��������� � *-�� �
����5��D�,����� �� �!��� �B�����5�������������������"������5������ ����9� ��&����� �����,��������-�
����%�����!%,����5�5!��������������< ����,� ������B� �0-#+B��<�)��Y�(08*�������� ����������
��������������&��!������$-4+B��<�������������,��&��!��)��Y�(8$*-����B��<�('�)�� ���, ��9������
��������5��B��������� � *"�����%��������&� �5��%�,� ������B����;4->+B��<�����;#-$+B��<�5���
���� ���������������������������������,��&��!� "��� �����9���-�����������������5�������� �
��9��&���������������< ��������5������9��!������B� �$8S�������������,��&��!������0>S��������
 ������������������������&��!�-�����%������������ ����%��� ��������������� ��B��<��5������%����
B� ������D�%������(#'�%&�)���&�2�#$;#''�%&*��������5��D�,����� �� �!��� -�
���������� �;
������������� �,������%�� ��������9�������$'����#''�%&+������ �����&����9� ��&������������
5�D����� �� �!��� -�
 
Obsessive-Compulsive Disorder 
 
Summary of patient demographics for clinical trials in obsessive-compulsive disorder2���9��
�����,�;������������������������� "������!�� "��5�3����(0�B��< �����!���������9��,�������5��%������
��9� ��&���������55�������5� ����������������������������, �  �9�;��%�!� �9���� �����2�5�!��
5��D�,����� �� �!��� �)$';#''�%&+���*���������5�D����� �� �!���)$'"�(''�J�#''�%&+���*-�
 
Results of studies in obsessive-compulsive disorder2��� !�� �5����������5�����5�!��5��D�,����� ��
 �!��� ���������$'�����#''�%&��� ��&��!� ��5�����5�D����� �� �!���B���� !������9���5�
��55������ �5��%������,�����5�9�!���5� ������������������������������% ��5�%��������&��5��%�
,� �������������������������1���;/��B���, �  �9�;��%�!� �9�����������+�������
��������
�� ���!����5�	�������������, �  �9�;��%�!� �9��������)�� ���, ��9��������������5��B����
����� � *-�
���������� �;������������B� ���%�� ��������9�������$'����#''�%&+������ �����&��
��9� ��&������������5�D����� �� �!��� -��������5��D�,����� �� �!��� "�����%������������ ��
��%��� ��������������� ��B��<��5������%�������&���5��%�(#4;(3'�%&-�
�
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14.2 Comparative Bioavailability Study 
�
����%������9��,���9����,������ �!���B� ����5��%����������5� ���&� ����������%���������
����%���<�����������%���� ��5���������
��(''�%&���� !�� �)���� ����������-*�9�� ! �[�����\�
(''�%&���� !�� �)�5�6�������������-*-������� !�� ��5����� �!������� ��B���������5����B��&���,��-�
�

SUMMARY TABLE OF THE COMPARATIVE BIOAVAILABILITY DATA 
�

Sertraline hydrochloride 
)(�D�(''�%&*�

���%�%�� !���������
���%������	����

�����%�����	����)�Q�S* 

Parameter� Test*� Reference†�
% Ratio of 
Geometric 

Means�

Confidence Interval 
90%�

���';8#�
)�&]�+%�*�

$((-#'�
$$(-A>�)4#-33*�

$38-00�
0#8-#'�)A>-$8*� 38� 3#����>#�

�����
)�&]�+%�*�

$>A-83�
040-44�)40-48*�

03$-A4�
84'-8$�)4A-0'*� 38� 3(����>#�

�	�O�
)�&+%�*�

(>-#8�
#'-8>�)4(-A'*�

##-33�
#4-'8�)AA-#(*� 34� �

�	�O^�
)�*� 3-#0�)(#-80*� 8-0(�)(0-0>*� � �

�_��^�
)�*� #4-#(�)#'-(A*� #4-33�)#(-$8*� � �

V� ��������
��(''�%&���� !�� "����� ����������-�
`� [�����\�(''�%&���� !�� "��5�6�������������-�
^� �D���  ���� ����������%�����%����)�Q�S*�����-�
 
 
15 MICROBIOLOGY 
 

��%����,����&�������5��%������� ���C!�����5������ ���!&�����!��-�
�
�  
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16 NON-CLINICAL TOXICOLOGY 
 
General Toxicology 
�
Acute Toxicity: %����������� �
 
Table 5 – Acute Oral and Intraperitoneal Toxicity Studies in Mice and Rats 
�

Species Sex LD50 (mg Sertraline base/kg) Max Mortality (hr) 
Oral IP Oral IP 

	���� 	� $43�)4>$;0(#*� 8A�)00;8>*� #�(+4� (�
�� 4(>�)A8(;40$*� � (�A+4� �

��� � 	� ($>(�)(A43;(348*� 8>�)8';>'*� #4� #4�
�� (A#8�)('8(;($0#*� � 4-$� �

�
��&� ��5���D�������, ��9������,����%����������� ��� ��������������,������������������
��%��� ������������!�������������9���"����9!� ��� "������  ���"�B��<��  "������� ���5����
��� !%�����"�����B��&���&��������,�����-��������%��� �����������,����%����������� �����!����
�D�������%��"� �5�� ���� "�������,������� ��������-���������� ������ ��� �� ��B���%��<���
 ���9�����-���!����������%��� ������������!�������&��  ��������&�����5�����& -���!���
������������������%��� �������"������������������"���! ������� �����5��������� ���� ����
������� ����������9������#��5�('�%����%����������9�����,������ ��� �B�����B������ �;�����������
��� -�
�
�����������B� ��� ��&�9������ ��&����� � ��5�('"�#'"�A'"�����$'�%&�,� �+<&��-�-�)������ !�� *����
�B��5�%����,��&�����& ����������� �-����������B� ����9��"���& �B����%�����������������������
,!�������B� ��� �%���%����-������&������ � "������� ��� ���9�����"����%�� ������B����� �B����
�, ��9��"�����&�B��������%����� � ����������D��-�
�����5�������& ���������� ����9����D��,�����
%����� ��%!������"��������&���� ���������-������!��������5����������D���B� �(#����($���"�,!��
�����&��� !%��������������������5���������%��������������& �����9�����!��9���5!���-�
�
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Chronic Toxicity/Oncogenicity: mice, rats and dogs 
 
Table 6 – Chronic Toxicity/Oncogenicity 
 

SPECIES ROUTE DOSE 
mg/kg/day 

ANIMAL 
PER 

DOSE 
LEVEL 

DURATION FINDINGS 

36-Day Diet Study in Mice�
��;(�
	����

����� '�
('�
4'�
3'�

('+ �D� A0���� � ��!&������� %������%���,������ ��!%���9�� ���!&�
��������

���!%���������������)�&+%�*�
� ��!&� 	���,������

Dose 
(mg/kg/day) 

('�
4'�
3'�

Male 
�

##�
$#�
(4#�

Female 
�

(8�
(0�
0A�

Male 
�

4'�
(3(�
A'8�

Female 
�

#A�
F�('�
(0>�

��%����&�����5�������������!��������������%��;�� ��
���%�� �����������&�;�� �����%��-�����������&�����!��������
������9�� ��5�3+('���&�;�� ��%��� ���%���������A+('�
��������%��� -��������,� � ��5���� ��5�����& "��������� � ��5�
('"�#'�����4'�%&� ������������������������,� �+<&�B����
����� ���5�������#;�����5�����&� �!��-�

2-Year Diet Study in Mice�
��;(�
	����

����� '�
'�
('�
#'�
4'�

$'+��D� #4�	���� � �!�9�9����5���!&���������5�%��� �B� � ��&�������  ������
�������-�/���������9�����������%� ����!��������>+4>"�(+$'"�
����(#+$'���B;"�%��;"�������&�;�� ��5�%��� ���%���������
0+$'�����#+$'����5�%��� ��5������B����������&��!� -�
���������!���������%� �B�����, ��9������3+$'"�3+$'�����
(#+$'���B;"�%��;"�������&�;�� ��%��� ���%���������A+$'�
����4+$'�%��� ���������B����������&��!� -���� ���!%�� �
B����,���&���������������! !��������!����&� ��������! ���
������ � �������5�%�! �-�������B������������%���;��������
������ � ������  !�� ����5������������%���&������!%�� -�

16-Day P.O. Study in Rats�
����&!��
��B����
��� �

��9�&�� '�
4'�
3'�
(0'�
�

$+ �D� (0���� � �����D����������� �����,����B��&���&��������,�����G��������
�55����B� ���&�������&�;�� ��5�%��� -��� �;�������������� ��
�����9���B��&�� ��!�����%���� �%�����6�%�����!�����G�
��������,!������&������������������� ����9�� ����� ��&�����
���9����������������������(0'�%&+<&�����-�

6-Week Diet Study in Rats�
����&!��
��B����
��� �

����� '�
('�
4'�
3'�
�

('+ �D� 0�:��< � 	���%����55�������,����B��&���&�����5�%��� ����� ��&���
����,�������5�,����B��&���)F�('S*����%��;�������&�;�� ��
5�%��� -���9���B��&��������� �����%��;�������&�;�� ��%��� �
����5�%��� G�����������!��������������������%���%���
%��6�����5���������&�������&�;�� ��%��� �����5�%��� �����
%��;�� ��%��� �����%�������,�� ��&������9����� ���� ��!%�
��"���������$.
����� �%�����%�� -�

����9�� ���55������9��2�('�%&+<&+���-�
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SPECIES ROUTE DOSE 
mg/kg/day 

ANIMAL 
PER 

DOSE 
LEVEL 

DURATION FINDINGS 

3-Month P.O. Study in Rats�
����&!��
��B����
��� �

��9�&�� '�
('�
4'�
3'�

($	�
('��

A�	���� � �� �;����������� %����9�� ����('�����4'�%&+<&-�
��� %����9�� �)%�&+%�*��5���!&�#������ �;�� ��

������ �("�$�����A'�
�� ��

)%&+<&+���*�
��D� � ����(� ����$� ����A'�

3'� 	�
�
��
�

	����
P����
	����
P����

'-0A�
'-(>�
'-8$�
'-(>�

'-A(�
'-'$�
'-A8�
'-('�

'-40�
'-#'�
'-34�
'-43�

4'� 	�
�
��
�

	����
P����
	����
P����

'-8'�
'-((�
'-4#�
'-(4�

'-#'�
'-'0�
'-AA�
'-'$�

'-A#�
'-(3�
'->#�
'-#3�

('� 	�
�
��
�

	����
P����
	����
P����

'-#$�
'-('�
'-(>�
'-'0�

'-('�
'-'A�
'-(4�
'-'A�

'-('�
'-'A�
'-#8�
'-'3�

�� �;�������������� � �����, ��!�������������9����9���B��&�� �
�!��������!�������5�%���� �%�����6�%� G������� � �
�  ��������B������������,!��������������!���������������G�
%����%��6�����5���������&� ��, ��9������('+($�%��� �����
(+('�5�%��� ����3'�%&+<&-�

2-Year Diet Study in Rats�
���&�
�9�� �
��� �

����� '�
('�
#'�
4'�

0$+ �D� #4�	���� � ������%� ����5����)($+ �D*����0�%���� 2�I�����+,����B��&���
B� ������� ��-������� �����%�����, ��!�������������9����9���
B��&�� ����%��� �����5�%��� ������&�;�� ���������5�%��� ����
%��;�� �-�
�
#����� � ����5���2������ �B������ �;�������G�����,�������5�
B��&���&����B� ��� �;�����������%��� �������� �������
��&�;�� ����������5�%��� -����&������9����� ��5� ��!%�
$.�!�������� ��)$.
�*�����9�������������&������%��;�� ��
&��!� ����!���������!&��!������ �!��-�
�
������ ���5���9�������<�����+,����B��&�������� -���� ��
�55��� �������� ����������,���������������!&;%���,���6��&�
��6�%�����!�����-���������� �B�������&��������
5��;���������&�9��!��� �B�����, ��9��G��!%,����5��55������
���%�� ����&��!� �B� ��� �;�����������5�%��� �,!��
�� ���,!�����B� �%���������������%��� -��������� ��B� �������
�9��������5������ � �����5������5��%%�������� ��� �-�
������B������������%�������������55��� ���������!%,����5�
�!%��;,�����&����%�� "�������%���&������!%�� ����������
,���&���!%�� ����������� �D-�����"�������B� �����9�������
�5�����&��������������-��
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SPECIES ROUTE DOSE 
mg/kg/day 

ANIMAL 
PER 

DOSE 
LEVEL 

DURATION FINDINGS 

Rat (Special Toxicology Study) IV�
����&!��
��B����
��� �

�Q� '�
'-(#$�
'-#$'�
'-$''�

('+ �D� ($���� �
(0���� �
(8���� �
(3���� �

�%�&��,��!���"�������5��,��������,�����&������ �� ������ �
������� �$�%��!�� ��5������=������"���������������%����
������������������������&��5�����&"�B� ������� �;�������-����� �
�����&�! ��������in vitro���%��������55��� ��5� ����������
���������������������������������� �!����6��������� � �!��"�
�-�-"�'-(#$"�'-#$"�����'-$�%&+%�-�
����%��� � �B� ����������
in vitro�B������������ �B�����D�� ������'-''$�%&+%��
 �����������������������-�In vitro� �!��� ���9���� ��
��%�� �����������%����,������)���!����  *��5���� %��
�D�� �������C!���9��!%� ��5�'-#$�����'-$�%&� ����������
�������������+%�-���� ������� !&&� ������������9���! �
 ������������������������ ��!���� � ��!���,����%��� ������
,�������������������,��,��! ���=������ -����������5�A���&�;
�� ������(#������������ ���������9� �!������%�����&��
���+���������������9� �!���� ����������=������� ���������������-�

Rat (juvenile animal study) oral�
����&!��
��B����
��� �

��9�&�� '�
('�
4'�
3'�

A'+ �D� �� �������
����#(�
����!&��
�� �������
����$0�
B����

���;�� ��&�
����9����
��� ��!��

���
�� �������
����(>0�

������%��� ���������5�3'�%&+<&��5� �������������%��� �����
5�%��� ������ �;��������� �#(����$0��� !��������
�����������"�����%�������������������!�����9���&��,����
B��&���&���-������������"����� "��!�������� �!��"����!����
5������� !%�����������B������������� �)��! �����������
�!�����6�������!�������������������*��� �����!��������%����
��� �&�9���3'�%&+<&+���-������� � ����,�����B��&���B����
 ���������������%�������%�� ����!����� �;����������(4'-�
����� ���� �D!���%��!����������!��������%��� �)3'�
%&+<&+���*�����5�%��� �)U('�%&+<&+���*"�,!���� �������� �
5�����&�������B������� ���������;���������55��� ����������
��&���B��&�� "�%����&�����5��������"� ���%�%����������� ���%�
�����������������%��� ����5�%����������!���9���������� �
)� ���! �������&"�%����&�����5��������"�����9����������!�������
����%���� *-�������B������� ���������;���������55��� ����
����,���9��!������%�����)�������&�����%�%���"��!�������
 ��������� ��� �"���������%���������9���*����%��� "�B�������
������ ������!������� ��������� ��� �����!��������5�%��� ����
4'�����3'�%&+<&+���-�������B������� ���������;���������
�55��� ����5�%����,�����B��&�� "�%�������5�%����5�%!��
���&�� "�&��  ������� �����%���� �������, ��9����� ��������
�� ����9��-����=!9������%��� "�������;�, ��9��;��9�� �;
�55������9���)
����*�5���&���������D������B� �4'�%&+<&+����
)����������&�������%�D��5�#0#��&+%������������';�����A"(8'�
�&a��+%������� �;����������$0*-����=!9������5�%��� "�����

�������!�������,��� ��,�� ����,� ��������������� ����
 �D!���%��!���������������!��������U('�%&+<&-������5�����
�5���%����������55��� ������,!�������������%��� ���������5�
 ����������B������9�� ������ �%���������!���&��������;
�� ��&�����9������� ���5����� �!��-�
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SPECIES ROUTE DOSE 
mg/kg/day 

ANIMAL 
PER 

DOSE 
LEVEL 

DURATION FINDINGS 

7-Day Oral Study in Dogs�
/��&��� �����

)��� !��*�
'�
($�
4$�

#�	��� � 8���� � ���&��������D��"�,����B��&�����  ������������%,�B��<��  ����
��&�;�� �-���� %����!&���9�� � !&&� ����&���������
�, �������-�

��� %��������������� ��5���!&�A������ �;�� ������
��� �(�����8�

� � ��� %����������������
)%�&+%�*�

�� ��
)%&+<&+���*�

��&�
�-� ����(� ����8�

4$� 3A##$$�
3A##$>�

#-#3�
#-'4�

#-43�
'-3#�

($�
�

3A##$3�
3A##0'�

(-(#�
'-4#�

'-(A�
'-03�

�����������  � ��5� %������%������� �5��%����%! �B� �
�, ��9��G���%������������������� �����"�%� ����������%���
���� ��������!%�B���� �������������&�;�� ����&-�

14-Day Oral Study in Dogs�
/��&��� �����

)��� !��*�
'�
4'�
3'�
(0'�

(+ �D� (4���� � �� �;�������������D�������,����B��&�����  -������� ���5�
 ��!%���<��������� ����� �������&�;�� �������5�������������
��&�;�� ��5�%��� -�
�����������5� %������%������� �5��%� �������������3'�%&�
%��������5��%� �������������!%����������&�;�� ��%���-�

3-Month Oral Study in Dogs�
/��&��� �����

)��� !��*�
'�
('�
4'�
3'�

A+ �D� A�	���� � �� �;���������
�� ��%!��������!���&�����5�� ����������B��
B��< ��5������%���-�������&�;�� �����%���������5�
���9!� ��� �$-$���!� ��5������!&���%��� ���������������5�� ��
�����5������%���-�
����� ���5���� ����%�����9������
&�������6������&� �����������%�����������������5�����
���%! "� ����������%� ����������%����������� � �����B����
������! ���5������-����9�������<��������� ����� ��)���*�
9��!� �B����%�� !�������������& ��5�������&�;�� ��&��!��
�������#�%��� �����#�5�%��� ��5�����%��;�� ��&��!�-�����
�������9��������&������B��������������B���������� �����9���
B��&�� ���5����������,�������5� ���������������������������
���!�����!&�%���,���6��&���6�%� ����4'�����3'�%&+<&-�
�
���&�����������9����� ����������&�;�� �����%�� �B��������
�  ��������B������ ���������&���������&� -�

6-Month Oral Study in Dogs�
/��&��� �����

)��� !��*�
'�
('�
A'�
>'�

4+ �D� 0�	���� � �����!�������������� �&� ��5��
�� ��%!�������B�����, ��9���
�����&�;�� �G��������%��� ������������ ���������%��������
�� ����������5����(����#�B��< ��5��� ��&-�
�
�������>'�%&+<&��� ����9��������� ������, ��!�������������9��
��9���B��&�� "������5���������5� %������������ %���
�����!�!%�����%���� ��!%���<��������� ����� �����9����� �
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SPECIES ROUTE DOSE 
mg/kg/day 

ANIMAL 
PER 

DOSE 
LEVEL 

DURATION FINDINGS 

B����������� � �����B���� ������������������������,���&����
��6�%�����!���-���� �B� ���%�� �������,���� ��������&��5�
������� %�����5;��5���5���������������������&�;�� ����9��������
)A'�%�����%���������$4�%��*-���5�B���& ����A'�%&+<&�����
 ��&��� ����������<��������� ����� �����9����� -���%����& �
���������&�;�� ����9��������������������9����� -�����%����
,�����!����������� ����������������B����&�;�� ��%��� ���!���
��9��,������!&;�������G���B�9��"���� ��� ���� �%���%� �� �
�, ��9��������������,��&�����& -�

1-Year Oral Study in Dogs�
/��&��� �����

)��� !��*�
'�
('�
A'�
>'�

4+ �D� (������ �� �;����������������� ��5��������������!����%������9�! �
 � ��%���������� �&� ��!���&�����5�� ��5�B�B��< ��5����� �!���
B�����, ��9��-�
���&������%�����������9����� ���� ��!%���<������
��� ����� ������9�������!��������(+3"�4+3�����8+3���B;"�%��;�
������&�;�� ����& "��� �����9���-��������9�� �B����
������ ������#+3���&�;�� �����%�� -���9��+,����B��&���
����� �B���������� ��������&�;�� ��%��� �)#$S*�����5�%��� �
)A#S*��������%��;�� ��5�%��� �)#$S*-������������
��������������B� ����9��! ��� ��B�����,��������!�����5�
��������%���� �%�����!&�%���,���6��&���6�%� "���
�����%������5�����  ��������B�������9�������9���B��&�� �
���� ��!%���<��������� ����� ������9���������& -�������
B�������&��  ����%���� �������� ����&�������&� ����������9���
��������������  !� -���� %����9�� ��5� ������������������������
������ ��� %������%���,�����"���;0#"$'3"����5��%����� �;
�������� � ��%����D�� !�������!&��!������ �!��2�

�%�D��5���!&�����';#4���!�������5�%���,������

)%&+<&*� �%�D�
��;$(">84�
)%�&+%�*�

����
��;0#"$'3�
)%&-��+�*�

� � ����
(�

����
>>�

����
#84�

����
(�

����
>>�

����
#84�

('� 	����
�-�-�

'-A44�
'-(0$�

'-#(3�
'-(4#�

'-#0#�
'-(>'�

A-4�
(-8�

#-0�
'-3�

A-'�
(-'�

A'� 	����
�-�-�

'-8#A�
'-4$4�

'-04A�
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Genotoxicity: ������D������ �!��� �����!���&��%� ����%�����������%�! ����%���%���Ib+�I;�
�  �� �5���������%!������ "��� � �5�������&��������,�������� �in vivo����%�! ��,����%����B�����
����!%�����%������� �in vitro�B��������B����!��%���,���������9������B����!��5��%�����&���9�-�
�
����������������������!���%!������ ��������&������9�����������%� �%����,�����  ���B��������
B����!��%���,���������9�������&��� ��Salmonella typhimurium� ����� ����($A$"����($A8"����>3"�
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�������(''����������������%� �%�����9������,����%����B��5�%������������B����3'�%&+<&��-�-�
)in vivo�����&��������  ��*��������!%�����%������� �)in vitro�����&��������  ��*����'-$����#$�
%&+%������!��!��-����������������!������� �&��5������������ �����%!�����5��C!���������$(831�
%�! ����%���%��)�Ib+;*����� ������������������ ���������, ������5��D�&���! �%���,�����
����9������,�����%���������9����>�%���� �%� -�
�
Reproductive and Developmental Toxicology 
 
Table 7 – Fertility and Reproductive Performance 
 

SPECIES ROUTE DOSE 
mg/kg/day 

ANIMAL PER 
DOSE LEVEL DURATION FINDINGS 

A Study of the Reproduction and Fertility of Rats. Segment I (Extended to produce F2 litters)�
���� �����

)&�9�&�*�
'�
('�
4'�
3'�

�'�Y�A'�+�
�� ��

�'�Y�($	+�
�� ��

� �'�%��� �B�������������������04���� ����������
%����&���������!&��!��%����&-��'�5�%��� �
B�������������������(4���� ����������%����&�
�����!���&�%����&�����&� ������-�
�
�55 ����&�)�(�&���������*�B������� ���5���A�
%���� �5�����5���!&������%�������������
%������������!�������#�&����������B����"�
��&������B�����(���% �B���� ����5�����#(;#4�
��� ��� �;����!%-������'�����������% �
 ��B��������� ������&���������� "�%� ��
%��<������3'�%&+<&-��������&���������� �
B����48S"�3AS"�>#S�����(''S��� �����9����
���������&�"�%��"���B��� ��������������
&��!� -��!�9�9����5��(��!� ��������4��� �;
����!%�B� ��� �������  ���������� �;��������
�����-��&�;�� ���(��!� � ��B����9��������5�
��������,���9��!������9����%���-�

Fetotoxicity and Fertility Study (FDA Protocol, Segment I) in Rats by Oral Administration�
���� �����

)&�9�&�*�
'�
('�
#'�
3'�

#'	�
4'��

� 	��� �B������������5���8(���� �,�5����
%����&-���%��� �B������������5���#�B��< �
,�5����%����&"��!���&�%����&�����
����!&��!��&� ������-���!�������������&��!� �
�5�#'�!��� ���5�%��� �B����%�����B��������
 �%��%��� ������ ��������5��������-���!&�
�����%��������!��������,������
)�����D�%������#'�&*��!���&����&�������������
��������5�%��� ��������!����,�����B��&�� �
�5��!� ��������(��� �;����!%�)%��� 2�c�
'-($�&"�5�%��� 2�c�'-A�&*-������� �4�����#(��5�
�&�"�����B��&�� ��5������!� ����������� ������
�������B������������ !�9�9����������������B��
��&�� ���� � �) !�9�9���B� �0(S�����0>S�
�� �����9���������&�;�����%��;�� ��&��!� �
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SPECIES ROUTE DOSE 
mg/kg/day 

ANIMAL PER 
DOSE LEVEL DURATION FINDINGS 

��%������B������ !�9�9����5�>4S����������B;
�� ��&��!������>3S����������� ����#(���� *-�
��%���5���� �%���������B� ������,!���������
��&���������������5���%���������!%����(3�
��&�;�� ������(#�%��;�� ����������0���B�
�� ������(����������(�������� -�
�%���������!%�B� ����� ���������B,����
�!� ���������5����������� �!��� -����
,���9��!������ � "� �%�����������������9����
�, ��9�������!� ��5�������������&��!� �B� �
��� � �����B������������%�����&���5�����
��!&-�
����9�� ���55��� �B�����, ��9������
�����#�&���������-�

 
Table 8 – Teratology 
 

SPECIES ROUTE DOSE 
mg/kg/day 

ANIMAL 
PER DOSE 

LEVEL 
DURATION FINDINGS 

Fetotoxicity Study (Segment II) in Rats by the Oral Route�
���� �����

)&�9�&�*�
'�
('�
#'�
3'�

#'�� � ��!&���%��� ����������� �%�������5�%��� ����
��� �0;($��� �;�� �%�������-������%����
��! ������� ������&&��  �9���  ��������
,�&�����&��5����������%���������������
���!����,����B��&���&����)����9���&���5�
#0�&*��5�������&�;�� ����% -��� ��&������������
�  �5���������5�5��! � ������� ����,����������
�����B���5�����B��&�� ��������%��;�������&�;
�� ��&��!� �B�����B�������,�,���5!������ �
�5�%����������D������)�-&-"�����������  �5��������
�5�%�������! ����#'��!� ��%��&�("(3(����
3'�%&+<&��������(A��!� ��%��&�("3#$��������
��������&��!�*-�

Fetotoxicity Study (FDA Segment II) in Rabbits by the Oral Route�
��,,��� �����

)&�9�&�*�
'�
$�
#'�
4'�

#'�� � ���������������������������%��� ���������
���&�������,,�� ��!���&���&���&��� � �)��� �
8����(3��� �;�� �%�������*-����������&�� ��
�� ����9����5�4'�%&+<&"�������%��!���
���!���� �9����%����������D������B��������
�!����������������  �5�������������  � ��5�����
5��! � �)�-&-"�����������  �5�����������������
,���2���������Y�#'S"�4'�%&+<&�Y�A0SG����
���! �,���2���������Y�#8S"�4'�%&+<&�Y�44S*-�
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Table 9 – Peri- Post-Natal Studies 
 

SPECIES ROUTE DOSE 
mg/kg/day 

ANIMAL 
PER 

DOSE 
LEVEL 

DURATION FINDINGS 

Peri- Post-Natal Study in Rats (Segment III) by the Oral Route�
���� ����� '�

('�
#'�
3'�

#'�� � �������������������������B� ���%��� ������,��
&�9�&������� �%���������� �5��%�����($��� �;
�� �%��������!���������!�����������
����!&��!������B���������������������-�����
�����%��������!���� �%����9�� ���55��� ����
��% ������!� ���������B����&������ ����9�� G�
���� �;�����������������,����B��&���&�����5�
������% ��!���&�&� ������������������������
%��;�������&�;�� ��&��!� �B� ��, ��9��-����
 �%�����%�� ����������5���� ��&��!� "�
���������9����B� ��, ��9����!���&�����5�� ��
5�B���� ��5������%���-����������B�����
��� !%������B� ��� ���55������������ ���B��
�� ��&��!� -������ �������� �&��5������
������ � ����%����������� �6��B�����, ��9���
���������&�;�� ����9����������(��� �;����!%"�
�������%��;�������&�;�� ����9�� ��������4�
�� �;����!%G���� ��55����B� ��� �;������������
����#(��� �;����!%-�����%����,����B��&�� �
�5��!� �B������B������,���� �D� ����,�����5�
������&������ ����9���&��!� �B������%������
���������� ������� �(��� �;����!%�,!��������
B������� ���� �������� �&��5��������55������ �
,��B��������&��!� ��������#(��� �;����!%-�

���D����������9� ���������%���� �B����
�, ��9�����������!� ������������!���&�����
������������� �����B���� ����5��������
B�����&-������� �;��������9����%�����5�
�!� �B� ��� ���55������,�����������%�����5�
��% 2�5�B����!� � ��B����� ���9���� ��� � �
��������� ������B������5��D� �B������ ����
��������������������5��������� �� �B� �
��������-���� �B� �%� ���9���������������&�;
�� �"�,!���� ����� �%���D������������%��;
�� �-��� �;B�����&��D�%����������9���������
�����%����������������&� -�
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SPECIES ROUTE DOSE 
mg/kg/day 

ANIMAL 
PER 

DOSE 
LEVEL 

DURATION FINDINGS 

Experiment (Segment III) to Further Investigate the Effect of Sertraline on Neonates�
���� �����

)&�9�&�*�
3'� � � �� ��������&%����������!���B� ����������!��

���5!��������9� ��&���������55��� ��5� ����������
���������������������������� -������� � �!��"�
�!� �5��%���% ������������3'�%&�,� �+<&�
B����5� ������,��!�����������% ����"�9����
9�� �"��!� �5��%�!�����������% �B����
5� ������,����!&�����������% -�� ��, ��9���
������9��! � �!��� "� ������������������������
�55����������B��&���&�����5�������% �),����
B��&�����55�������,��B������������������&�;
�� ��&��!�2����#'���� ��5����&������Y�A4�&"�
���#(���� ��� �;����!%�Y�(>�&*-������55��� �
�, ��9�������������&��������,�� ���������
������B������&���� 2���� ����������������������
����in utero��D�� !����5�5���! � 2�����������
%��������������!��B��&����%����%�����������
(G���� ������������������D�� !����!���&�
���������2��� �;������&��B����%����%��������
�����������9����%���-�Q� ��������������&"�
�9��!������5����B�����&"�B���������55�����-�

Experiment to Delineate the Prenatal Period of Fetal Vulnerability�
���� �����

)&�9�&�*�
'�
3'�

#'�
#'�D�4�

� ���������������������������%��� ���������
���&�������� �����!&��!������!���&������
&� ������"��� �,���� ��B������D����
���������! ��55��� �������������&��B�������
 !�9�9����������4��� �;����!%-���������
�D����%����B� ���������B����� ����������
��������������)3'�%&�,� �+<&+���*�B� �
��%��� ���������'-(S�%���������!�� ��,�������
&�9�&�����4�&��!� ��5����&�������% �
)#'+&��!�*�5��%�����'������� �$"�('"����($�
��������!&��!��&� ������"��� �����9���"����
����������������������������������������5�
5�����9!�����,�����-��!�� !�9�9���B� �
!��55������,�� ������������������������
�����%�����!���&�����5�� ��$"�('����($���� ��5�
&� ������-�	����������5���9�;,�����!� ����
��� ��&��!� ��!���&�����5�� ��4���� ��5���5��
���&���5��%�'-3S����AS���%������B����#S�
5�������������� �B����� �$0S��5��!� �,����
���9�������% �������������!&��!������
&� ������������������������ !�9�9��������5�� ��4�
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SPECIES ROUTE DOSE 
mg/kg/day 

ANIMAL 
PER 

DOSE 
LEVEL 

DURATION FINDINGS 

��� ��5���5�-��B�9��"� !�9�9����5��!� �5��%�
����4��������#(�)��������������D*�B� �
��%����,���������������%����������������
&��!� -��!� �,�������%����� ��� ���
����!&��!��&� ��������� ��B��&������  ������
�������������� �(�����4��� �;����!%"�,!��
,����B��&�� ��5��!� �B������%����,������
��������,������(4-���� ��D����%����
��%�� ����� �����������%%����������������
������"�&� ���������� �(0;#("�� �������������5�
9!�����,�������5���������������!��5��� !�9�9���
5��%�����in utero��55��� ��5�����&�;�� ��)3'�
%&+<&*��5� �����������������������-�

�
17  SUPPORTING PRODUCT MONOGRAPHS 
 
��[�����\�)��� !�� "�#$�%&�$'�%&�����(''�%&*"� !,%�  �������������!%,���#8'###"�����!���
	���&����"���=���������������)	���$"�#'#A*-�
�
�
�
�
�
�
�
�  
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PATIENT MEDICATION INFORMATION 
 
READ THIS FOR SAFE AND EFFECTIVE USE OF YOUR MEDICINE 
�
PrSERTRALINE 
 
Sertraline Hydrochloride Capsules 
(as Sertraline Hydrochloride) 
�
�������� �����5!����,�5������!� �������<��&�SERTRALINE������������%����!�&�������5���-���� �
���5����� ��� !%%��������B���������������!��9�������&��,�!����� ���!&-����<������!�������������
���5�  �������,�!����!��%��������������������������%��������� <��5�������� �������B�
��5��%�������,�!��SERTRALINE-�
�

Serious Warnings and Precautions 
�
New and worsened emotional or behaviour problems: �
�

 :������!�5�� �� �������<��&���������
�����B������!���� ��� ���=! ���"���!�%���5����
B�� ���� ������5�,�����-�1�!�%���5������B����B�� �����5�����& ��5��&�������"��� ������"�
��D���������%�!� �9���-��

 �!���&���!�������%����B������������
�"����� ��%���������������!�������!�������������
���5�  ���������<���&!�������,�!����B���!�����5�����&-������B������� ����%���������!�
5��� �&� ��5���B����B�� ������%����� ����,���9��!� �B�������!�������<��&�
��������
�-��

 1�!�%���5�����������5!������������������9�������� ��5�������������!������  ��-�� <����%�
����������� ����5���-�1�!�%�&���� <����%�����������!��5�����2��
 ����<���!�������  ����� �&�����&�B�� �"����
 ����B��������,�!������&� ������!��,���9��!�-�

 �5���!�������  ����B�� �� ������!��D�������������&� ������!��,���9��!�"��������!��
��������������5�  ��������&����B��-�������� ������<��&���!��%��������� ������<� ���%��
5�����������
�����B��<-��

�
Self-harm or suicide: �

 ���������  ��� "� !���� ���������
�"����������� �������� <��5� !����������!&�� �����
������ -��

 �5���!���9�����!&�� ��5����%��&����<�����&���!� ��5����������%�"��������!�������������
���5�  ���������&��������� ��������&����B��-���� ���, ��9������,���������������
���5�  ������� �����  ���������� � ��!�����-��

�
What is SERTRALINE used for? 
��������
��� �! ������adults���������9����!�� �%���% ��52�
 Depression�)5�����&� ��"�������&�����������������B��&��"���55��!����������������&���� ������&"�
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5�����&������"��������� "�!��D������������ ���������*�
 Obsessive-compulsive disorder�)���!��������������! �9�����!&�� "�5�����& "����� "����

 �� ����� G����!���������������5�,���9��!�"����!�B���������!&�� ���������� *�
 Panic disorder�)��������"�!��D������������������< *�
�
How does SERTRALINE work? 
��������
��,����& ������&��!���5�%������� �<��B��� ����������  ��� "�%���� ����5��������������
5�%�����5�%������� ������������ �)S������9��S���������R�!���<��I���,���� *-�
�
��������
��� ����!&������B��<�,�������� ��&�������9�� ��5������%������������,������������
 ��������-���� ����� ���������9����!�� �%���% ��5������  ���"��, �  �9�;��%�!� �9���� ������
���+����������� �����-�
�
What are the ingredients in SERTRALINE? 
	�����������&������� 2�������������������������

��;%�����������&������� 2����� �����"������ �"�	�&�� �!%������������������!%���!����
�!�5���-������������"�������� !��� ���� �������������5����B��&��������������&������� 2�
����#$�%&���� !�� 2��J��1����B�K('"���J��1����B�K0"��������"�������!%����D���-�
����$'�%&���� !�� 2��J��1����B�K('"���J��1����B�K0"��������"�������!%����D���-�
����(''�%&���� !�� 2��J��1����B�K('"���J������K4'"��������"�������!%����D���-�
�
SERTRALINE comes in the following dosage forms: 
��� !�� 2�#$�%&"�$'�%&�����(''�%&� ����������)� � �����������������������*-�
�
Do not use SERTRALINE if: 
 ��!����������&������ �����������������������������������5��������;%�����������&������� ����

��������
��) ���What are the ingredients in SERTRALINE*-�
 ��!������!����������<��&������9�������������<�������%����%�����D��� ������,���� �

)	��� *"� !���� �������6���� !������"������������%���� !������"�%����,�%���-��5���!�����
!� !��"�� <���!����������������5�  �����-�

 ��!������!����������<��&���%�6����
 
To help avoid side effects and ensure proper use, talk to your healthcare professional before 
you take SERTRALINE. Talk about any health conditions or problems you may have, including 
if you: 
 ��9�������� �� � ������������� �������55������!��%���,��� %����������5!�������
 ��9�������9������ ������52�

o  ��6!�� �
o ��9����� �� ��
o ��&������� ������
o �������� �� ��
o �����������%����,��% �
o  ��B������,����
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o ��<��&�%��������� �5�����!��������
o %�������� ��� �

 ��9����5�%������ ������5����������!�&��������$'����� ��5��&����9��&��������������<�
 ��9����9�� ��5������������ ������!��,���������������������&�����������B������!���9����

����������) !���� ���������&��� �����*�����������55������!����������������9�� �
 ��9�������� ���<��
 ����<��B�������9�����������,��% ������9��,�����������!���������� <�5������������,��% �
 ��9�����,��� �
 ��9�������9������ ������5���,������&��� �����������9��,����������������!���9����B��������� �
 ��9��,��������  !������,��% �
 �������&������������<��&��,�!��,���%��&����&����"�����5���!�����,��� ��5�����&�
 �������������,����5����!������B�����������!���9��� ������� � ������ <�5����� �5���

� ������� � �
 ����<������������+���! �� ��������!& �
 ��9���9����������������&���������������%��������� "�5���"����-�
�
Other warnings you should know about: 
 
Do NOT stop taking SERTRALINE without talking to your healthcare professional first, as it 
may cause unwanted side effects such as headache, insomnia, numbness, tingling, burning, or 
prickling, nervousness, anxiety, nausea, sweating, dizziness, jitteriness and weakness. 
�
Pregnancy:��������<����������
���!���&����&�������5���!�������!�����������9���� �!  �������
�� < �������9�����������������!� ��!��-��5���!���<����������
����������������5���!�����&�����"�
��!�%���,���������&������ <��5����9��9�&�����,������&� ��������5����,����-��5���!�,���%��
���&�����B�������<��&���������
�"��������!�����������&����B��-�
�
Effects on newborns:���� �%���� � "�,�,�� �,���������%��������<��&���������
���!���&�
���&������%�����C!������ ������6�����"�,�������&� !�����������!,��5�����&-�/����������� ��<�
%������������5�����!����B,�����5�����2�
��9�����!,���,�������&����5�����&"�
 ��9��%! ���� ��55��  "����5������%! ��� �)��<������&�����*�
 ��9�� ��6!�� �)5�� *�
 ���� ��<��&�)=��������  *�
 ������� ������������&��
�
�5���!���<����������
�2�
 �!���&����������&�����"�������� �����  �,��� ��&��������� ����� <��������!����B,����%�����9��

����������5���-�
 �!���&���������&�����"���!����B,����%���,������� <��5���9��&��� ����! ��!�&�����������

���������� � ������!�%������������� �����5�����
�B,����)��
*"�B�������! � �,�������&�
���,��% -�
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Falls and fractures: ��������
��������! ����!����5���� �����������66�����������55������!��
,������-���� ������� � ���!���� <��5�5�����&"�B�����������! ��5����!�� ����������5�����������;
��=!��� "�� ����������5���!2�
 ��<�� �����9� �
 ��� !%����������
 ������������
 ��9���������������������! � �B��<��  ����5�������
 
Serotonin toxicity (also known as Serotonin Syndrome):���������
��������! �� ���������
��D�����"��������,!����������������5�;����������&����������-����������! �� ����! �����&� ������B�
��!��,����"�%! ��� �������&� ��9�� � ��%�B��<-�1�!�%�����9����� �����������D�������5���!���<��
��������
��B����������������;�����  ��� ����%�&������%��������� -�������������D������
 �%���% �����!��2�
 5�9��"� B�����&"� ��9����&"���������"���! ��"�9�%����&G�
 %! ���� ��<� "�=��< "��B����� ���� ��55��  "��9������9����5��D� "���  ��5�������������G�
 5� �������,���"�����&� ����,��������  !��G�
 ���5! ���"��&�������"��� ���  ��  "�����!�������� "�%��������&� "�!���� ���! ��  "�����

��%��
 
Driving and using machines:���������
��%���%�<����!�5���� �����-���9����!� ��5���%���5����
��<��&���������
����� �����B���!�5����,�5�������9��&���9����������! ��&�%��������-�
�
SERTRALINE can cause serious side effects including: 
 ��&��;��� !���&��!��%��) !���������������������&�����9� ���*�
 ����������%����,��% �
 ��D!����� 5!�������
�
��������Serious side effects and what to do about them���,���,���B�5���%������5��%���������
��� ������������ ����! � �����55��� -�
�
Tell your healthcare professional about all the medicines you take, including any drugs, 
vitamins, minerals, natural supplements or alternative medicines. 
�

Serious Drug Interactions 

Do not take SERTRALINE if you: 
 ������<��&������9�������������<���)��������� ��(4���� *�����	��� � !���� �������6���"�

�����������%���"�����6����"�%���������,�!��� ���!�%�����9�� ����! � �����55��� �
 ������<��&���%�6���"��������� ��������%��������)! ������%���&��� ���� � *�

�
The following may interact with SERTRALINE: 
�
 ���������������  ��� "� !���� ����� ���������������������� �
 ��������!& �������55���� ��������� !���� "��%�����%��� "������� "�����������"�5��5�!��%����
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 ��������%������� ��������L������� M�B���������! ������������%�&����� "� !���� ���%��������"�
 !%��������"���6��������"������������"�6��%���������

 ��������%������� �! ����������������"� !���� �5��������)! ���������� ��� ���������������
������������*"����%����"�����������"�%���������"�%��������"������6������

 %���%�6���"�! ������������5�9�����������
 ��������%������� �! ��������������!&�"� !���� ���D���%����������
 ��������%������� �! ������������,������������  ���"� !���� ������!%�
 ��!& �������55������!����������������9�� � !���� ���!����� �)LB��������� M*"���D���9� �����

���%� "��%�����������/"���&���� ��������� ������ �)��!& ���������!�����5��%%�����*�
 ��!& �����������55������B���!��,��������� � !���� �B��5����"���,�&�����"������� ��������������

)� �����*��������������; �������������;��5��%%��������!& �)
���� *�
 ��������%������� �! ������������ ��6!�� � !���� �����������
 ��%�������"���%��������! �����������������,!���
 �� !������������%������� �! ���������������,��� �
 ������,���%�����������������-�7���E �:����
 �������"����� �����%%����������9��������<��&���������B�������<��&���������
��
�
How to take SERTRALINE: 
 ���� �9�����%���������������!���<����������
���D������� ���!����������������5�  �������� �

�� ��!�����
 I������<��&���������
��!���  ���!����������������5�  ���������� ���!���� ���-�
 ������!�������<����������
���9����5���!��������5����,�����"�� ����%�����<�� �9�����B��< �5���

��!��%����������� �����B��<��&-�
 ��<��B����5������������������%�����&���������9����&-�
 �B����B�������� !�� �B����"����������9���"���! ��������B����%-�
�
Remember, this medicine has been prescribed only for you. Do not give it to anybody else, as 
they may experience undesirable effects, which may serious. 
 
Usual dose: 

Depression: ����! !��� ������&��� ��� �$'�%&�����������-�1�!����������������5�  ������%���
���������� ��B��������� ����!���� �-�����%�D�%!%��� ��� �#''�%&������-�
Obsessive-compulsive disorder:�����! !��� ������&��� ��� �$'�%&�����������-�1�!��
��������������5�  ������%������������� ��B��������� ����!���� �-�����%�D�%!%��� ��� �#''�
%&������-�
Panic disorder:�����! !��� ������&��� ��� �#$�%&�����������-�1�!����������������5�  ������
%������������� ��B��������� ����!���� �-�����%�D�%!%��� ��� �#''�%&������-�

�
Overdose: 

�5���!�����<���!"��������� �����!����������&�5��"���9����<�������%!�����������
�"�����������
��������������5�  �����"��� �������%��&�����������%���"������&��������� ������������������
�%%��������"��9����5�������������� �%���% -�
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�
Missed dose: 
�5���!�%�  ����� �"����������<������%�  ����� �-�7! ����<����!����D���� �����������&�����%�-����
������<������!,����� �����%�<��!��5�����%�  ����� �-�
�
What are possible side effects from using SERTRALINE? 
��� ��������������������  �,��� �����55��� ���!�%�����9��B������<��&���������
�-��5���!�
�D������������� �����55��� ������� ��������"��������!����������������5�  �����-�
 ���������
 ��! ���
 ����%�!���
 ���������
 ��  ��5����������
 ����&� �����
  �������  �
 ��66���  �
 �� �%����
 ���9�! ��  �
 �&��������
 ���%���
 ������ ��� B�����&�
�

Serious side effects and what to do about them 

Symptom / effect 

Talk to your 
healthcare 

professional 
Stop taking drug 

and get immediate 
medical help Only if 

severe 
In all 
cases 

COMMON 
Sexual dysfunction:���B� �D����9�"�����,���&�
�,�������=��!����"����������=��!������"����������
�� 5!��������

� � �

UNCOMMON 
Akathisia�)��������5�%�9�%������ �����*:�
5�����&��� ���  �����!��,������ ������ ����� ����� � � �

Allergic reactions: �� �"���9� "� B�����&��5�����
5���"���� "����&!�����������"���55��!���� B����B��&�
���,�������&"�B���6��&"�5�����&� ��<������!��
 ��%������������B��&�!��

� � �

Bruising����!�! !���,������&�5��%����� <������
���������� � � � �

Heart rhythm problems:���66���  "������� ���
����������"�5������&���� ��6!�� � � � �
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Serious side effects and what to do about them 

Symptom / effect 

Talk to your 
healthcare 

professional 
Stop taking drug 

and get immediate 
medical help Only if 

severe 
In all 
cases 

Liver Disorder: �����B��&��5����� <��������� "�
���<�!�������������� ���� "��,��%���������"�
��! ��"�9�%����&"���  ��5����������

� � �

Low blood sugar: ��66���  "����<��5�����&�"�
���B ���  � � � �

Low sodium level in the blood:��������  "�
B��<��  "����5! ������%,�����B��������"� ��55�
���!�������������%! ��� �

� � �

Mania: ���9��������������,���%���"������� ���
�����5��� ����"������&����!&�� � � � �

Uncontrollable movements��5�����,�������5���� � � �
RARE 
Angle-closure glaucoma�) !�������������*:�
������ ������  !��������!����� "��������������
����"� B�����&���������  ����������!����������"�
��6�����,�!�����9� ���"� !�������  ��5� �&���

� � �
�

Eosinophilic pneumonia 
5���&!�"�%! ��������"��!�&���� ������"� ������  �
�5�,�����"��� ��������� �%���% �

� � �

Gastrointestinal bleeding ),������&��������
 ��%�������,�B�� *: 9�%����&�,����"�,���<+������
 ����"�,������������ �����

� � �

Seizures )5�� *: !����������,��� ��<��&�B�������
B����!����  ��5���� ���! ��  �� � � �

Serotonin toxicity:������������B�����%�����! ��
5�����& ��5��&������������� ���  ��  "�5�! ���&"�
%! �����B������&"���9��!����������%�9�%��� "�
���9�� B�����&"���&��,������%�����!���)H�
A3R�*"������&���%! ��� �

� � �

UNKNOWN 
Changes in feelings or behavior )��&��"���D����"�
 !����������9����������!&�� *� � � �

Thrombocytopenia )��B�,������������� *: 
,�!� ��&����,������&�5������&��������! !����5���!�
�!�����!� ��5"�5���&!�"�B��<��  �

� � �

�
�5���!���9�������!,�� �%�� �%���%���� �����55���������� ������� ������������,���%� �,���
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���!&����������5����B������!������������9���� "��������!����������������5�  �����-�
�

Reporting Side Effects 
�
1�!���������������� ! ������� �����55��� ��  ��������B��������! ���5������������!�� ����
�������������,�2�
�
 Q� ����&�����:�,���&�������9�� �������������������&�)���� 2++BBB-������-��+��+������;�

������+ ��9��� +��!& ;������;����!�� +%���55���;������+��9�� �;��������;
��������&-��%�*�5�����5��%�����������B�����������������"�,��%�������,��5�DG���

 ������&�����;5�������(;300;#A4;#A4$-
�
NOTE: Contact your health professional if you need information about how to manage your 
side effects. The Canada Vigilance Program does not provide medical advice. 
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Storage:
 �����  ,��B����($�������A'��-
 I����������������&�������� ��-
 �5���!������������� ���!���� ������<��&  ��������
�"  ���� �����!���������5��9���%���������� 

��!������%��� �-

I�����!���5  �����  ���� �&����5���������-

If you want more information about  SERTRALINE:
 ���<������!�  ��������������5�  �����
 ���������5!�������!���%���&�����������  ���������5��  ��������������5�  ����� ���������!��  

��� ���������	������������5��%������,��9� ����&������������������B�, ���2
���� 2++BBB-������-��+��+������;������+ ��9��� +��!& ;������;����!�� +��!&;
����!�� +��!&;����!��;����,� �-��%�"����,�����������&����� ��� ��  ���� ������  ���-���2  (;
300;#A0;4'80���  C!�����d ��� -��%-

��� ����5����B� ����������,�

���� ����������-
(���� �����. ��������������
/��%����"��������
�01�$�$

�� �  ��9� ��2  7�
�(9"�#'#4
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